Form No.

902868

Replaces
902585

CB60C

Forage Rarvester

S8 MPAN]

SERVIGE PARTS MANUAL

GEHL:



Mr. Dealer:

When ordering service parts, specify the correct part
number, full description, quantity required, the unit
model number and serial number.

The model number and serial number for this unit are on
a decal located on the Main Frame below the right Quick-
switch Yoke.

“Right” and “Left” are determined from a position stand-
ing behind the unit and facing toward the direction of
travel. From this position the Drive Chains are on the
“Left” side.

GEHL Company reserves the right to make changes or
improvements in the design or construction of any part of
the unit without incurring the obligation to install such
changes on any unit previously delivered.

NOTE: o0n original Tire replacement, Compa-
ny policy prohibits the sale of replacement tires for
all original GEHL machinery. Replacement Wheel
Sets are available and tire size informationiis called-
out with the Wheel Sets to facilitate replacement tire
selection. ALL REPLACEMENT TIRES MUST BE
PURCHASED LOCALLY.

NOTE: common hardware, such as nuts, cap
screws, etc. are listed in the parts list but NOT
illustrated. Hardware listed, is for mounting
purposes and NOT included when the part is order-
ed for replacement. For the part numbers of
common hardware, refer to the attaching hardware
table located inside the back cover.

Standard hardware torques appear in a chart at the end
of the manual.

Unless otherwise specified, all Cap Screws or Bolts are
Grade 5, cadmium or zinc plated; Hexagon Nuts for
Grade 5 Cap Screws or Bolts are Grade B; Hexagon Nuts
for other Cap Screws or Bolts are Grade A.

The following abbreviations are used in this manual:

CB - Carriage Bolt

HHCS - Hexagon Head Cap Screw
PTHMS - Phillips Truss Head Machine Screw
SHSS - Socket Head Set Screw

SQHSS - Square Head Set Screw
STHMS - Slotted Truss Head Machine Screw .

CN - Castellated Nut

HIN - Hexagon Jam Nut

HLN - Hexagon Lock Nut

HN - Hexagon Nut

SN - Slotted Nut

WN - Wing Nut

ILW - Internal Tooth Lock Washer
ELW - External Tooth Lock Washer
LW - Lock Washer

PW - Plain Washer

DPT - Double Pitch Tooth

LH - Left Hand (Thread)

NF - National Fine (Thread)

SL - Self-locking (Thread)

T - Tooth

SQ - Square



TABLE OF CONTENTS

Page

) 008 oY R0 o1 o3 o AR Inside Front Cover
DECAl LOCATIONS &+ v v v e v et e e et e s et e e e ee e et eaaeasnsessasseneasssaeeneteneensneanenenaeonsnsns 2-3
Frame & Axle (Used Before Serial #8601) ........ .o, e e 4-6
Frame & Axle (Used After Serial #8600 & Before Serial #15801) ..., 7-9
Frame & Axle (Used After Serial #15800) . ..o n ittt e i i e 10-12
Roller & Roller Drive (Used Before Serial #15801) .. ..o vttt 13-15
Roller & Roller Drive (Used After Serial #15800) ... oottt i e 16-17
L0571V 1= PR 20
| O I 20 5 & 8 7Z- 2 A R T 21-24
T ATISTIIISSION & v v v e v e v e e v s e e e e ee s e e teene e anessaasneasaseseoenesesnensesusenenenneaenaeaineenss 25-32
For 540 RPM Tractor PO .t ote ittt it ittt eeeen s eneet s eneaaonaasesenensnsenensoensnsasnsanns 25
For 1000 RPM Tractor PTO . ivviiiiit ittt ittt taecne e e 26
Length-of-Cut (Used Before Serial #8601) ... ..vennee e 27-28
Length-of-Cut (Used After Serial #8600 & Before Serial #15801) ......cooviviiiiiiiiiian, 29-30
Length-of-Cut (Used After Serial #15800) .. ... ovvee e e 31-32
Deflector Control & Support (Used Before Serial #8175) .......ovvvviiiiiiiiiiiiiiiiin 33-34
Deflector Control & Support (Used After Serial #8174) ..ot 35-36
BloOWET Fan & OUL et & v vttt et e ettt et et enseaeeaeeseon s oiesasasneenaneneassssesasasnsneaens 37-38
U DIVETSAl DIIIVES + o v v st et e ee e e e e e e e es et e et aaa e aa s et eansaesaananoannsnaeeaeennsens 3943
3 £ 1 S R Ry 44
OPLIONS & ACCESSOTIES + .« . v e e e v et et ettt e e et e s et et e et et et ettt e et e a e et ettt s 45-58
Manual Touch-up Knife Sharpener. ... ...o.uiuuiittair e 45-46

3 Ft DeflectOr EXLEISIONS & v v et v e e e e eee e e e te s s e aasaaeeessaeenenussnesnsenseneenneesnenesansenss 47

5 Ft DeflectOr EXTEISIONS & vt ettt ettt eteseenoasesetesasaeneaesesnesesessenesssasnenssnensensssnns 48
Deflector Extension HIgher ... .....uouuuiinutennite et i i e 48
TOrQUE WIEIICH & 4ttt ettt ettt ettt ettt et e et e e 48

R e R e 1o 2 ¢ T < A I T 49
Hydraulic Deflector COMIIOl. . ... vuuut ittt et ettt ittt a et eeenes 49
High Reach TTiPod .o uvneneeit ittt ettt te ettt ettt e ettt 50

5 Ft Extension Higher ... .uuueentton ittt i e 51
FINE CUL SCIEIM &+ v o v v ot v et e ee e e et ee e ee e as s e asane e et eiesaesnsenneanenasanoeannenseons 51
Y4 L= 5 §17¢1 et ese et e 51
(030030 520+ A R 52

F T - Y 4 [T g PP 52
COUNLETWEIZNES + o v vttt ettt et ettt et e et e e e et e ettt et et i a e 52
T ey A €10 A R 53
Electric €ap COMIO] & v v vv ettt it vttt e aaea e et sttt e ettt et e s et 54
DEflectOr COMEIOl BOX & ettt e et ee e ettt e et e ae e e s ae s tae e sissnsenrensseaeenssnsennetaneanens 55
FIECtric STt COMIIOL. - ottt ettt et et te e e eae e aea e e e s et aia s aaneenasaenaestaaestansesanansns 56
Transmission CONErol BOX .. vvvunt ettt euaeeeennstan oo eanesausaeeoseruseetinsseieersiiesenas 57

4 Tt DefleCtOr EXEONSION « v v v e et e ettt et e e eae e eeae e e st et nnasaaneasneseeensecennseeansseanns 58
Roller Compression Kit. ... .ueesvnuuuue et ianeueeesennnnnueeeeeaieaueeaesaainaereeoanneeee e s, 58
Hydraulic Deflector Control w/Electric Cap Control Kit........ooviiiiiiiiiiiiiiiiiinn., 59
IR T rs Ty u (oY D 5oV (= <A R R ) 60-64
Torque SPECIfiCations .. .v.vueuenee e et ettt ettt .. Inside Back Cover

Attaching Hardware Table ... ..vuuttinniit i Inside Back Cover



CB600 - DECAL LOCATION

Decal Locations are shown to assist in application of new
decals in the event of damage to the Decal or refinishing
of the machine. Check listing for information and the
illustrations for their location.

Surfaces MUST be free from dirt, dust, grease and other
foreign material before applying the new Decal. To
apply, remove the smaller portion of the decal backing
paper and apply this part of the exposed adhesive
backing to the clean surface while maintaining proper
position and alignment. Peel the other portion of the
backing paper off slowly while applying hand pressure to
smooth out Decal surface.

NOTE: Discard Decals NOT required for this
machine. Always order Decals by set number. DO
NOT order Decals separately.

Shown on Decals. If Decals become

WARNING: Always Observe Safety Rules
Adamaged, or if unit is repainted, replace

Decals.

NOTICE

Order paint for refinishing machines from this
list: :

901225 One Gallon Blaze Paint
901226 One Gallon Maize Paint
610239 6 (12 oz.) Cans.Blaze Spray Paint
610240 6 (12 oz.) Cans Maize Spray Paint

The Decal Set Number for CB600 is 044174. The set includes the following Decals:

1 - 056316 “600"
2 - 610083 540 RPM
610085 1000 RPM
3 - 053351 Caution
4 - 044086  Shear Bolt - Use Gr. 5
044087  Shear Bolt - Use Gr. 2
b - 044228  Service Universal Drive
6 - 056602  Length of Cut

7 - 053377  Gehl (4 x 60)

8 - 053354  Be Careful

9 - 053366 Clean-out Cover
10 - 054783  Caution (On Blower Rim Sheet)
11 - 057619  Notice (Under Cylinder Cover)
12 - 056270  Shear Bolt (Two Places)
13 - 056205 Drawbar Clip Set-up
14 - 055319 Do Not Open (Two Places)




CB600 - DECAL LOCATION

Ll
L
e

e

AN ey

N -
N
e
e

e

N

-

A

K o benin 0 gines;
Bl nchion b sgiue g K
i bR AR et t shol Hetate
o wciing.
Koew Rande, ek gnd’ vinthing dwa
T st QR IS
Bais ol mplenon vt owrh &
il i omeised,. Kesg nhildien
2 attgnr meie o mashine white
T ating.




CB600 - FRAME & AXLE
(Used Before Serial #8601)

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

PARTS USED BEFORE
SERIAL NO. 1101

PARTS USED BEFOREvSERIAL NO. 3001

(Parts List Begins Next Page)



CB600 - FRAME & AXLE

Ref.
No.

1
2

VN

[P aR )

10

11
12
14
15
16
17

18
19
20

21

22

23

24
25

26
27

Part No.
No. Part Name Req.
9H300 Hair Pin Cotter -« « v o v v veoe o 2
(Used after Serial No. 5500)
17H325  Spring Pivot Bushing - - - - - - -+ - - - - 2
(Used before Serial No. 3001)
044308 Spring Pivot Bushing - - - - -+ -« o v 2
(Used after Serial No. 3000)
H623D Lift Crank Bearing - -« -+« - -
570005 Grease Fitting - - -+« o o0 v v e o e 2
650400  Hex.Hd.Cap Screw 5/16 x1Gr.5 - - 2

(2) 5/16 HN 653007 - (2) 5/16 LW 654024

H678 Drawbar Pin  « ¢« - oo e v o e oo m e e 1

H6031 Drive Bearing Housing - - -+ -« -+ 1
(Used before Serial No. 5501)

H6032 Universal Drive Pivot Bushing - -+ - - -
(Used before Serial No. 5501)

H6040C  Drive Bearing Guard « - -+ - - - -+« - 1
(Used before Serial No. 5501)

H6092C Hose Stand -+ + « + « v v v v oo o nve vt

(1) 1/2 HN 653018 - (2) 1/2 HLN 653077
(1) 1/2 LW 654030
H6094 Hose Clamp - - - - - - e e e e e 3
650433  Hex.Hd.Cap Screw 1/2x 1-1/2 Gr.5 1
(1) 1/2 HLN 653077

H6161A  Adjustable Axle .- ... cnnvnnn 2
(Used before Serial No. 3001)
045992  Adjustable Axle - ... ..o een
655021  CotterPin3/16x1-3/4.. ... ... 2
650434  Hex.Hd.Cap Screw 1/2x1-3/4Gr.5 8

(8) 1/2 HN 653018 - (2) 3/4 NF SN 653088
(4) 3/4 PW 654014 - (8) 1/2 LW 654030

H6196B HitchPin  « v v vv v v e v o ve o oo v 1
655020  CotterPin3/16x 1-1/2- - - - .- 1
H6198 Hitch Control Cord -+ -+« v oo oo v 1
H6219A  Hitch Spacer -+« v oo v v ve v v v 2
H8353A Washer .« « « v oo v v e s 2
(Used before Serial No. 5501)
R13020A LiftLinkPin ..o oovvvvnnn
655020  Cotter Pin3/16 x 1-1/2- - - - -+ 4
R13033D” Hitch Jack .« - vvvvonn 1
R13244 HitchPin v oo v v oe s 1
655010  CotterPin 1/8 x1-1/2 ... .. 1
655028  CotterPin 1/4x 1-1/2 « - . 1
R13245  Control Cord Bracket .+ .- .«+.- - 1
R13247 Hitch Spring «+ « « v oo e v v oo o v 1
S16111 Spring Stud - .o 2
(1) 5/8 PW 654012
041499  BallBearing - - --::o oo 1
(Used before Serial No. 3001)
520158  BallBearing .+« .--ococoenn 1
(Used after Serial No. 3000)
042654L  Lift Roller Assembled .. ........
(Includes Two 042656 Bushings)
(Used before Serial No. 1101)
042655 Lift RoUer « « v v v e v v v vn v ennn 2

650306  Hex.Hd.Cap Screw 5/8x3-1/2Gr.5 2
(2) 5/8 HN 653021 - (2) 5/8 LW 654032
042656  Lift Roller Bushing .. .......... 4

(Used before Serial No. 1101)
042657  LiftSpring « « -« oo i 2
650353  Hex.Hd.Cap Screw 5/8x2Gr.5 .. 2
(1) 5/8 HLN 653080
042658  Lift SpringNut .. ....... ... 2
043047 Quick SwitchPinClip + -+« oo 2

(Used after Serial No. 1100
and before Serial No. 5501)

Ref.
No.

28

29

30

31

32
33

34
35

36
37

38

39

40
41
42
43

45

46

47

48

(Used Before Serial #8601)

Part No.
No. Part Name Reg.
043180 Drawbar Hitch - - -« -+ e o v v v vt 1

(Used before Serial No. 1101)

044800  Drawbar Hitch -+ -« -+ v vo v
(Used after Serial No. 1100
and before Serial No. 3001)
0455128 Drawbar Hitch  + - - -« - oo 1
(Used after Serial No. 3000)
043182  Axle Extension -+ cceeoe
650475  Hex.Hd.Cap Screw 1/2 x 5-1/2Gr.5 4

(4) 1/2 HN 653018 - (4) 1/2 LW 654030
043184 Lift Retainer
(Two req’d. before Serial No. 5501)
650433  Hex.Hd.Cap Screw 1/2x1-1/4Gr.5- 6
(63 1/2 HN 653018 - (6) 1/2 LW 654030

043185 Lift Retainer - Left - - - - - e 1
(Used before Serial No. 5501)

043186 Trailer Hitche .. .. .. ... oot 1

043187 Idler Pivot Bracket .. .. ........ 1

650400  Hex.Hd.Cap Screw 5/16x1Gr.5 .. 2

(2) 5/16 HN 653007 - (2) 5/16 PW 654004

(2) 5/16 LW 654024
043188  Idler Pivot Journal ............ 1
043189  Lift Roller Journal ............ 2
(Used before Serial No. 3001)
043190 Lift Link - ...« 1
043193  LiftDragLink . ............. 1
(Used before Serial No. 5501)
043194  Control Bracket .............. 1
650490  Hex.Hd.Cap Screw3/8x1Gr.S .. 4

(4) 3/8 HN 653010 - (4) 3/8 PW 654006
(4) 3/8 LW 654026

043195  Lift Roller Bolt 5/8 x 3-1/2 .. .. .. 2
(Used before Serial No. 1101)
570011  Grease Fitting - - .. .. ........ 2
043196  Bearing Spacer . ... ... 2
(Used before Serial No. 4151) 3
043197  Attachment Support Arm .. ...... 1
(Used before Serial No. 1101)
043198  Support ArmClip .. .......... 1
(Used before Serial No. 1101)
043204  Attachment Lift .............. 1
(Used before Serial No. 3001)
045630  Attachment Lift .............. 1
(Used after Serial No. 3000)
043212  Transmission Base - Left ........ 1
650433  Hex.Hd.Cap Screw 1/2x1-1/4Gr.5 5
(5) 1/2 HN 653018 - (5) 1/2 LW 654030
043216  Transmission Base - Right . ....... 1
650106  Hex.Hd.Cap Screw 1/2x1-1/4.... 4

(4) 1/2 HN 653018 - (4) 1/2 LW 654030
(4) 1/2 HIN 653044
043227 IdlerLift Arm ... ... oo v 1
650306  Hex.Hd.Cap Screw 5/8x3-1/2Gr.5 2
(2) 5/8 HN 653021 - (2) 5/8 LW 654032

043235  PTO Bearing Support .......... 1
(Used before Serial No. 3001)
045508  PTO Bearing Support .. ........ 1
(Used after Serial No. 3000
and before Serial No. 5501)
046765  PTO Bearing Support .. ......w. 1
(Used after Serial No. 5500
650433  Hex.Hd.Cap Screw 1/2x5-1/2Gr.5 3
(3) 1/2 HN 653018 - (3) 1/2 LW 654030
043243  PTO Support Spacer .+ ... .. ... 2

(Used before Serial No. 3001)
(Parts List Continued on Next Page)



CB600 - FRAME & AXLE

(Used Before Serial #8601)

Ref. Part No.
No. No. Part Name Req.
49 043246  Main Frame ----. ..o 1
(Used before Serial No. 5501)
046834 Main Frame -+ -« 1
(Used after Serial No. 5500
and before Serial No. 7401)
051222 Main Frame -+« v v 1
(Used after Serial No. 7400
and before Serial No. 8601)
650070  Hex.Hd.Cap Screw 3/8x2-1/4.... 2
650933  Hex.Hd.Cap Screw 1/2x1-1/4Gr.5 2
650118  Hex.Hd.Cap Screw 1/2x2-3/4. ... 2
(4) 1/2 HN 653018 - (2) 3/8 HLN 653075
(4) 1/2 LW 654030
50 043299  LiftShaft .................. 1
650433  Hex.Hd.Cap Screw 1/2x1-1/4Gr.5 1
(1) 1/2 HN 653018 - (1) 1/2 PW 654009
(1) 1/2 LW 654030
51 043323  LiftPin1x2 ..., 2
655020  CotterPin3/16 x 1-1/2 . ... .. .. 4
52 043325 HitchPin .................. 1
655020  Cotter Pin 3/16 x 1-1/2 . . . . .. .. 1
53 043635° Quick SwitchPin ~ ............ 2
(Used after Serial No. 1100 and
before Serial No. 5501)
54 043686  BearingHousing .............. 1
(Used before Serial No. 4151)
046334  Bearing Housing . ............. 1
(Used after Serial No. 4150)
650069  Hex.Hd. Cap Screw3/8 x2-1/4 .. 3
(3) 3/8 HN 653010 - (3) 3/8 LW 654026
55 043765 Drawbar Clip - Upper ««........ 1
(Used before Serial No. 1101)
044798  Drawbar Clip- Upper . ......... 1
(Used after Serial No. 1100)
650566  Hex.Hd.Cap Screw 5/8x5-1/2Gr.5 1
(1) 5/8 HN 653021 - (1) 5/8 LW 654032
56 043766  Drawbar Clip-Lower - ......... 1
(Used before Serial No. 1101)
044799  Drawbar Clip- Lower - ......... 1
(Used after Serial No. 1100)
650566  Hex.Hd.Cap Screw 5/8x 5-1/2Gr.5 1
(1) 5/8 HN 653021 - (1) 5/8 LW 654032
57 044217  Drawbar Stop . ............. 1
(Used after Serial No. 3000
and before Serial No. 5501)
58 044224  Lift Roller Journal ............ 2
(Used after Serial No. 300)
59 044809  Control Bracket Extension ...... 1
(Used after Serial No. 3000)
650490  Hex.Hd.Cap Screw3/8x1Gr.5 .. 4
(4) 3/8 HN 653010 - (4) 3/8 PW 654006
(4) 3/8 LW 654026
60 044865  Drawbar Stop -« .. cvvunean.. .. 1
(Used after Serial No. 3000)
650463  Hex.Hd.Cap Screw3/4x2 Gr.5 .. 1
(1) 3/4 HN 653025 - (1) 3/4 LW 654033
61 0459979  Wheel Hub Assembled .......... 2
(Used after Serial No. 3000)
62 046001 WheelNut .................. 12
(Used after Serial No. 3000)
63 046530  Lift Shaft Washer ............ 1
(Used after Serial No. 5500)
64 046754  Drive Bearing Housing . ......... 1
(Used after Serial No. 5500)
650064  Hex.Hd.Cap Screw3/8x 1-1/2 ... 2
650579  Hex.Hd.Cap Screw 3/8x1-3/4Gr.5 2
(2) 3/8 HN 653010 - (2) 3/8 LW 654026
6

Ref.
No.

65
66
67

68
69

70
71
72
73

74

75

76
77

78
79
80

81

82

83

84
85

Part No.
No. Part Name Regq.
046755 Ball Bearing - .. -...........
(Used after Serial No. 5500)
046759 Spacer ....................
(Used after Serial No. 5500)
046762  Drive Bearing Bracket ..........
(Used after Serial No. 5500)
650393  Hex.Hd.Cap Screw 5/16 x 3/4Gr.5 2
650490  Hex.Hd.Cap Screw3/8x1Gr.5 .. 4
(2) 5/16 HN 653007 - (4) 3/8 HN 653010
(2) 5/16 LW 654024 -(4) 3/8 LW 654026
046777  Quick SwitchPin ~ ............
(Used after Serial No. 5500)
046790  Drag Link-Front.............. 2
(Used after Serial No. 5500)
650353  Hex.Hd.Cap Screw 5/8x2 Gr.5 .. 2
(2) 5/8 HN 653021 - (2) 5/8 LW 654032
046791 Drag Link-Rear ..............
(Used after Serial No. 5500)
046913  Drive Bearing Guard . ......... 1
(Used after Serial No. 5500)
520025 BearingCup ................ 4
(Used before Serial No. 3001)
520027 BearingCone ................ 2
(Used before Serial No. 3001)
520200  BearingCone ................ 2
(Used after Serial No. 3000)
520028 BearingCone ................ 2
(Used before Serial No. 3001)
520201 BearingCone ................ 2
(Used after Serial No. 3000)
520054  BearingCup ................ 2
(Used after Serial No. 3000)
520093 BearingCollar .. .............. 1
520119 Ball Bearing ................ 1
(Used before Serial No. 5501)
520199 BearingCup ................ 2
(Used after Serial No. 3000)
540006  RetainingRing .............. 1
(Used before Serial No. 4151)
550002  WheelHub .............. .... 2
(Includes Two 520025)
(Used before Serial No. 3001)
0460185 Wheel Hub  ............. ... 2
(Used after Serial No. 3000)
550018 DustCap .................. 2
(Used before Serial No. 3001)
045999F DustCap .............. ....
(Used after Serial No. 3000)
550022  GreaseSeal ................ 2
(Used before Serial No. 3001)
045998  Grease Seal ................ 2
(Used after'Serial No. 3000)
550041  WheelBolt ....... e 12
(Used before Serial No. 3001)
046000  WheelBolt .............. ... 12
(Used after Serial No. 3000)
550051%  Drop Center Wheel . ........... 2
051905"  RetainingRing .............. 1

AFor Repair, Order (1) 051908, (1) 051909,(1) 052340.
8 For Replacement, Order 055420.
€ For Replacement, Order 043184.
P For Replacement, Order 046777 w/one 9H300.
E For Replacement, Order 057911.
F For Replacement, Order 550075.
G For Replacement, Order 053805.
" For Replacement, Order 056252.
! For Replacement, Order 057911.
“ For Replacement, Order 620005.
L For Replacement, Order 042655.



. CB600 - FRAME & AXLE

(Used After Serial #8600 & Before Serial #15801)

Used with Electric
Cap and Shift Controls.

. USED BEFORE
SERIAL NO, 10301

45

IMPORTANT: Order by Part Number - DO

NOT use Illustration Reference Numbers.



CB600 - FRAME & AXLE

(Used After Serial #8600 & Before Serial #15801)

Ref. Part No.
No. No. Part Name Req.
1 9H300 Hair Pin Cotter - -+« v oo v 3
2 H623D Lift Crank Bearing’ « - -+« -+ ... 2
570005  Grease Fitting « - -+ <« + v oo v oot 2
650400  Hex.Hd.Cap Screw 5/16x1Gr.5 .. 2
(2) 5/16 HN 653007 - (2) 5/16 LW 654024
3 DrawbarPin  +«+ v v v v i v oo 1
(Used before Serial No. 14101)
058972  DrawbarPin - .-« oo 1
(Used after Serial No. 14100)
4 H6092C HoseStand - -vvvvrvvineen..
~ (Used before Serial No. 10301)
5 H609%4 Hose Clamp - -...ovovvnt, 1
(Three Req’d. before Serial No. 10301)
650453  Hex.Hd.Cap Screw 1/2x1-1/2Gr.5. 1
(1) 1/2 HLN 653077
6 H6196B HitchPin .......... ... .. ... 1
655020 - CotterPin3/16 x1-1/2 . . .. .. .. 1
7 H6198 Hitch Control Cord ... ......... 1
(Used before Serial No. 10301)
055196 Hitch ControlCord .. .......... 1
(Used after Serial No. 10300)
8 H6219A  Hitch Spacer .. .............. 2
9 RI3020A LiftLinkPin ................ 2
655020  CotterPin3/16x1-1/2 .. ...... 4
10 RI13244  HitchPin .................. 1
655010  CotterPin 1/8 x 1-1/2 ........ 1
655028  CotterPin1/4x1-1/2 ......:.. 1
11 R13245  Control Cord Bracket .......... 1
12 R13247  Hitch Spring . ............... 1
13 S16111  SpringStud ................ 1
(1) 5/8 PW 654012
14 040525  Hitch Spring Washer . . .......... 1
(Used after Serial No. 10300)
15 042655 LiftRoller - . ........o....... 2
650306  Hex.Hd.Cap Screw 5/8x3-1/2Gr.5. 2
(2) 5/8 HN 653021 - (2) 5/8 LW 654032
16 042657  LiftSpring « . ...« euuuurun.on.. 1
650353 Hex Hd Cap Screw 5/8x2Gr.5 ... 1
(2) 5/8 HLN 653080
17 042658  Lift SpringNut . ............. 1
18 043182  Axle Extension .............. 2
650475 Hex.Hd.Cap Screw 1/2x 5-1/2Gr.5. 4
(4) 1/2 HN 653018 - (4) 1/2 LW 654030
19 043184  Lift Retainer ................ 3
650433  Hex.Hd.Cap Screw 1/2x 1-1/4Gr.5. 6
(6) 1/2 HN 653018 - (6) 1/2 LW 654030
20 043190 LiftLink .................. 1
21 043194  Control Bracket . ............. 1
650490  Hex.Hd.Cap Screw3/8x1G1r.5 .. 4
(4) 3/8 HN 653010 - (4) 3/8 PW 654006
(4) 3/8 LW 654026
22 . 043216  Transmission Base - nght ........ 1
650433  Hex.Hd. Cap Screw 1/2x1-1/4Gr.5. 4
(4) 1/2 HN 653018 - (4) 1/2 HIN 653044
23 1043223 Idler Pivot Journal ............ 1
24 043227 IdlerLiftAmm ................ 1
650306  Hex.Hd.Cap Screw 5/8x3-1/2Gr.5. 2
(2) 5/8 HN 653021 - (2) 5/8 LW 654032
25 043299  LiftShaft .................. 1
650433  Hex.Hd.Cap Screw 1/2x 1-1/4Gr.5. 1
(1) 1/2 HN 653018 - (1) 1/2 PW 654009
(1) 1/2 LW 654030
26 043323  LiftPin1x2 ................ 2
655020  CotterPin3/16x1-1/2........ 4
27 044224  Lift Roller Journal ............ 2

Ref.

No.

28
29

30

31

32

33

34

35
36

37

39

40

41
42

43
44
45

46

Part No.
No. Part Name Regq.
044308  Pivot Bushing

044798%  Drawbar Clip - Upper

(Used before Serial No. 14101)

058967  Drawbar Clip-Upper .......... 1
(Used after Serial No. 14100)
650566 Hex.Hd.Cap Screw 5/8x 5-1/2Gr.5. 1

3 5/8 HN 653020 - (1) 5/8 LW 654031
044799%  Drawbar Clip - Lower
(Used before Serial No. 14101)

058970  Drawbar Clip-Lower .......... 1
(Used after Serial No. 14100)

650566  Hex.Hd.Cap Screw 5/8x5-1/2Gr.5. 1
(1) 5/8 HN 653020 - (1) 5/8 LW 654031
044809  Control Bracket Extension . . .. .. .. 1

650490  Hex.Hd.CapScrew3/8x1 ...... 4

(4) 3/8 HN 653010 - (4) 3/8 PW 654006
(4) 3/8 LW 654026

044865 Drawbar Stop - ... ... ... ... 1
650463 Hex.Hd.Cap Screw 3/4x2 . ..... 1
2 3/4 HN 653025 - (1) 3/4 LW 654033
045992~  Adjustable Axle .............. 2
(Used before Serial No. 11902)
056252  Adjustable Axle .............. 2
* (Used after Serial No. 11901)
655011  CotterPin 1/8 x 1-3/4 ........ 2
650111  Hex.Hd.Cap Screw 1/2x 1-3/4. . 8

(8) 1/2 HN 653018 - (2) 3/4NF SN653088
|.)> 3/4PW 654018 - (12) 1/2 LW 654030
045997 Wheel Hub Assembled

.......... 2
(Used before Serial No. 11902)
(Includes Bearing Cups and Studs)
057911  Wheel Hub Assembled .......... 2
(Used after Serjal No. 11901)
(Includes Bearing Cups)
- 045998 GreaseSeal . . .. .o ... . ... 2
045999% DustCap -« v evenii .. 1
(Used before Serial No. 10301)
550075 DUStCap e e 1
(Used after Serial No. 10300)
046000 WheelBolt - - .. .. .. ... .. ..., 12
046001 WheelNut .. ................ 12
046018° Wheel Hub - ... .............. 2
(Used before Serial No. 11902)
057571 WheelHub . ... .............. 2
(Used after Serial No. 11902)
046334  Bearing Housing .. ............ 1
650069  Hex.Hd.Cap Screw3/8x2-1/4.... 3
(3) 3/8 HN 653010 - (3) 3/8 LW 654026
046530  Lift Shaft Washer ............ 1
046754  Drive Bearing Housing .. ........ 1
650064  Hex.Hd.Cap Screw3/8x1-1/2.... 2
650066  Hex:Hd.Cap Screw3/8x1-3/4.... 2
(2) 3/8 HNG 53010 (2)3/8 LW 654026
046755  BallBearing- . ................ 1
046759  Spacer ......... ... ... 1
046762  Drive Bearing Bracket .......... 1
~ (Used before Serial No. 10301)
055147  Drive Bearing Bracket . ......... 1
(Used after Seriat No. 10300)
650393 Hex.Hd.Cap Screw 5/16 x3/4G1.5 . 2
650490  Hex.Hd.CapScrew3/8x1Gr.5 .. 4

(2) 5/16 HN 653007 - (4) 3/8 HN 653010
(2) 5/16 LW 654024 - (4) 3/8 LW 654026
046777 Quick SwitchPin . . ............ 2

(Parts List Continued on Next Page)



CB600 - FRAME & AXLE
(Used After Serial #8600 & Before Serial #15801)

Ref. Part No. Ref. Part No.
No. No. Part Name Regq. No. No. Part Name Req.
47 046790  Drag Link-Front -« -« - vvvn-- 2 60 059534  PTO Bearing Support - Left .. .... 1
650353  Hex.Hd.Cap Screw 5/8x2Gr.5 - 2 (Used only with Electric Shift &
(2) 5/8 HN 653021 - (2) 5/8 LW 654032 Cap Controls)
48 046791  Drag Link-Rear -« --....n 1 61 059536  Hose Support  « - -« v v e 1
49 046913 Drive Bearing Guard - - -+ -+ - -+« -+ 1 (Used only with Electric Shift &
50 051908F HitchJack -« -+« vvvrveeenn 1 Cap Controls)
51 051909 RetainingRing - - -+ r e v v 1 650486  Hex.Hd.Cap Screw 5/16x3/4Gr.5. 4
52 052519¢ Drawbar Hitch -« -- -+ -vvnn 1 (4) 5/16 HN 653007 - (4) 5/16 PW 654004
(Used before Serial No. 10301) (4)5/16 LW 654024
055127  Drawbar Hitch -+« oo v v eeee v 1 62 520054  BearingCup - 2
(Used after Serial No. 10300) 63 520093  Bearing Collar .. .. ... ... ... 1
53 052831  PTO Bearing Support - - - .-+« 1 64 520158  BallBearing -« 1
650496  Hex.Hd.Cap Screw1/2x5Gr.5 .- 3 65 520199  BearingCup --.--.-- IR 2
(3) 1/2 HN 653018 - (3) 1/2 LW 654030 66 520200 BearingCone - -+« 2
54 052836  Main Frame - ----:«:ooon 1 67 520201 " BearingCone -+« v o v oo 2
570005  Grease Fitting -+ -+ - 0o 1 68 550051 Drop Center Wheel, 18 x800 .... 2
650433  Hex.Hd.Cap Screw 1/2x1-1/4Gr.5 2 (Used before Serial No. 10301)
(2) 1/2 HN 653018 - (2) 1/2 LW 654030 053805  Drop Center Wheel, 18 x8.00 .... 2
55 052848  Attachment Lift .- .-.--.-o. 1 (Used after Serial No. 10300)
56 052850  Transmission Base - Left . ....... 1
650106  Hex.Hd.Cap Screw 1/2x1-1/4 .. 5
(5) 1/2 HN 653018 - (5) 1/2 LW 654030
(3) 1/2 PW 654009 AFor Replacement, Order No. 058967.
57 052856  Idler Pivot Bracket -« -- v 1 8 For Replacement, Order No. 058970.
650400  Hex.Hd.Cap Screw 5/16 x1 - --- 2 For Replacement, Order No. 056252.
(2) 5/16 HN 653007 - (2) 5/16 PW 654004 For Replacement, Order No. 057911.
(2) 5/16 LW 654024 For Replacement, Order No. 550075.
58 052886  HitchPlate -« ovvvnnn 1 F To Service Jack Latch, Order Latch Service Kit
650434  Hex.Hd.CapScrew 1/2x1-3/4- ... 4 Number 900989.
(4) 1/2 HN 653018 - (4) 1/2 LW 654030 For Replacement, Order No. 055420.
59 059532  PTO Bearing Support - Right - -+ - - - 1 HFor Replacement, Order No. 053805.
(Used only with Electric Shift &
Cap Control)



CB600 - FRAME & AXLE
(Used After Serial #15800)

45
e
IMPORTANT: Order by Part Number - DO ]
NOT use Illustration Reference Numbers. ™~ ﬂ -
(T

10



CB600 - FRAME & AXLE

Ref.
No.

1
2

12
13

14

15
16

17
18

19
20

21

22

23
24

Part No.
No. Part Name Req.
9H300 Hairpin Cotter ............ ... 3
H623D  Lift Crank Bearing ............. 2
570005  Grease Fitting................. 2
650400 HHCSS5/l6x1....ovvvvunn.n. 2
(2)5/16 HN - (2) LW
H6094 Hose Clamp .......oovvvvnnna.. 2
H6196B Hitch Pin..............oovinnn. 1
655020 Cotterpin 3/16 x I-1/2......... 1
H6219A Hitch Spacer..........covvivnn, 2
R13020  Lift Link Pin .................. 2
655020 Cotterpin 3/16 x 1-1/2 ......... 4
R13244 HitchPin..............coovii 1
655010 Cotterpin 1/8 x 1-1/2 .......... 1
655028  Cotterpin 1/4 x 1-1/2.......... 1
R13245  Control Cord Bracket........... 1
R13247 Hitch Spring .. ...... ..ot 1
C14070 Washer.......ccovvvvininvnann, 2
S16111 Spring Stud...........coovnntn 1
(1)5/8 PW
040525 Hitch Spring Washer............ 1
042655 Lift Roller........cocvvvivnnen, 2
650306 HHCS5/8 x3-1/2 ............ 2
(2)5/8 HN - (2) LW
042657 Lift Spring ......cooviiiiiit 1
650353 HHCS5/8x2................ 1
(2) 5/8 HLN
042658 Lift Spring Nut ................ 1
043182 Axle Extension............o.... 2
650475 HHCS 1/2 x5-1/2 ...ooiienn, 4
(4)1/2 HN -(4) LW
043190 Lift Link ....oovviviinnnnn, 1
043194 Control Bracket ................ 1
650490 HHCS3/8x1..........cc..... 4
(4)3/8 HN - (4) LW - (4) PW
043223 Idler Pivot Journal ............. 1
043227 Idler Lift Arm ..........oonn... 1
650306 HHCS5/8 x3-1/2 ............ 2
(2)5/8 HN-(2) LW
043299 Lift Shaft...........covnntn
650433 HHCS 1/2x1-1/4 ............
(DI/2HN-() LW -(1) PW
043323 Lift Pin 1 x2.....0000iinnn 2
655020 Cotterpin 3/16 x 1-1/2 ......... 4
044224 Lift Roller Journal ............. 2
044308 Pivot Bushing..................

(Used After Serial #15800)

Ref. Part No.
No. No. Part Name Req.
25 044865 Drawbar Stop........... ... |
650463 HHCS3/4x2................ 1
(1)3/4 HN - (1) LW
26 045998 Grease Seal .................... 2
27 046000 Wheel Bolt .................... 12
28 046001 Wheel Nut........ooovvvvnnnnn. 12
29 046334 Bearing Housing ............... 1
650069 HHCS 3/8 x2-1/4 ............ 3
(3)3/8 HN - (3) LW
30 046530 Lift Shaft Washer ..... e 1
31 046754 Drive Bearing Housing .......... l
650579 HHCS3/8x1-3/4 ............ 2
(2)3/8 HN - (2) LW
32 046755 Ball Bearing ............c.oo.0. 1
33 046759 Spacer .....oiiiiiiiiiiiien 1
34 046777 Quick Switch Pin............... 2
35 046790 Drag Link - Front.............. 2
650353 HHCSS5/8x2.....ccciiiiunn. 2
(2)5/8 HN - (2) LW
36 046791 Drag Link -Rear............... 1
37 046913 Drive Bearing Guard............ 1
38 051908a  Hitchjack..........coovvnnt. 1
39 051909 Retaining Ring................. 1
40 052850 Transmission Base .............. 1
650433 HHCS 1/2x1-1/4 ............ 5
5)1/2HN-(5) LW -(3) PW
41 052856 Idler Pivot Bracket ............. 1
650400 HHCSS/16x1............... 2
(2) 5/16 HN - (2) PW :
42 052886 Hitch Plate .................... |
650434 HHCS 1/2x1-3/4 ............ 4
C (4)1/2HN-4) LW
43 055147 Drive Bearing Bracket........... |
(Used After Serial #10300)
650393 HHCSS/16x3............... 2
650490 HHCS3/8x1................ 4

(2) 5/16 HN - (2) LW
(4) 3/8 HN - (4) LW

44 055196 Hitch Control Cord............. l

45 056252 Adjustable Axle ................ 2
(Used After Serial #11901)

655011  Cotterpin 1/8 x 1-3/4 .......... 2

650111 HHCS 1/2x1-3/4 ............ 8

(8) 1/2 HN - (12) LW
(2) 3/4NF SN 653088 - (4) PW

Continued &

11



CB600 - FRAME & AXLE

(Used After Serial #15800)

4 Continued

Ref.
No.

46

47

48

49

50

51

52

53

54

55

12

Part
No. Part Name
057570 Wheel Hub .................
(Used After Serial #11902)
057571 Hub and Spindle Assembled
057911 Wheel Hub Assembled .......
(Used After Serial #11902)
(Includes Bearing Cups)
058967 Drawbar Clip - Upper........
(Used After Serial #14100)
650566 HHCS 5/8 x5-1/2 .........
(1)5/8 HN - (1) LW
058970 Drawbar Clip - Lower .......
(Used After Serial #14100)
650566 HHCS 5/8 x5-1/2 .........
(1)5/8 HN - (1) LW
060518 Main Frame ................
570005  Grease Fitting..............
650433 HHCS 1/2x1-1/4 .........
(2) 1/2 HN - (2) LW
060534 Transmission Base - Right .. ..
650433 HHCS 1/2x1-1/4 .........

(5) 1/2 HN - (5) HIN - (1) LW
060540
650433
(1) 1/2 HN - (1) LW
060543
650527
650843
(4) 1/2 HN - (4) LW
(2) 5/8 HN - (2) LW
060550
650866
(2) 5/8 HN

Lift Retainer................
HHCS 1/2x 1-1/4 .........

Attachment Lift .............
CBIl/2x1-1/4.............
CBS5/8x4 ....ccovivvin..

Roller Arm Extension........
CB5/8x3-1/2.......0ca...

see

“en

“ o

e

e

e

Y

Ref.
No.

56

Part No.
No. Part Name Req.
060551 Lift Retainer...........cvo...n. 2
650433 HHCS 1/2x1-1/4 ............ 4
(4)1/2 HN - (4) LW
060587 Drawbar Pin.............coo00.
061019a  Hitchjack.........cvvvvivunn...
061033 Drawbar Hitch.................
062428 Bearing Support - Right.........
062430 Bearing Support - Left ..........
062432 Bearing Support Extension - Right
650694 HHCS 1/2x1.........0.0u...
(1) 1/2 HN - (1) LW
062433 Bearing Suppeort Extension - Left. 1
650694 HHCS1/2x1................
(H1/2HN - (1) LW
065519 Extension Spring . ..............
065559 Hose Support........coovvvnn..
520054 Bearing Cup .......covvvvvnn... 2
520093 Bearing Collar .................
520158 Ball Bearing ........c.oovvienn.
520199 Bearing Cup .....ovviveennnn.n. 2
520200 Bearing Cone .................. 2
520201 Bearing Cone ................n. 2
550075 Dust Cap....coovviinnnennnen. 1
(Used After Serial #10300)
5500518 Drop Center Wheel, 18 x 8.00.... 2
(Used before Serial #10301)
053805 Drop Center Wheel, 18 x 8.00.... 2

(Used after Serial #10300)

A For Components, see Hitchjack topic.
B For Replacement, order #053805,



IMPORTANT: Order by Part Number - DO
NOT use lllustration Reference Numbers.

CB600 - ROLLER & ROLLER DRIVE
(Used Before Serial #15801)

35
?‘i T //

PARTS USED BEFORE SERIAL NO. 3001

4

13



CB600 - ROLLER & ROLLER DRIVE

(Used Before Serial #15801)

Ref.
No.

1

[\8]

[0 )WV, IR SN OV}

10
11
13
14

15
16

17

18
19

20

21

22

14

Part No.
No. Part Name Req.
5H4C Pipe Spacer ................ 2
(Used after Serial No. 3000)
650359  Hex.Hd.Cap Screw 5/16 x2-3/4Gr.5 2
(2) 5/16 HLN 653073 - (2) 5/16 PW 654004
117 Right Equalizer Bushing . ....... 2
(One req’d. before Serial No. 5501)
HI118A Sprocket (6T) .. .............. 1
H133A  Equalizer Spring .............. 4
H192 Roller Pin 5/16 x 1-1/2 .. . ... .... 1
H193 Bearing Retainer ., ............ 1
650429  Hex.Hd.Cap Screw 3/8x3/4Gr.5.. 3
(3) 3/8 LW 654026
H194 Bearing Retainer .., ........... 1
650429  Hex.Hd.Cap Screw 3/8x3/4Gr.5.. 3
(3) 5/16 LW 654024
H195 Bearing Retainer . ., . .......... 2
H199 Equalizer Bushing. . ... ... ... ... 2
(Three req’d. before Serial No. 5501)
H267A Shim Washer ... ....... ..... 10
(Used after Serial No. 3000)
9H363 Equalizer Spacer . ... .......... 4
H1002 Spring Rod Spacer ..., ........ 8
H7165 Washer .. ... ... ... ... ..... 10
(Used after Serial No. 3000)
H8334 Bearing Retainer . ... .......... 4
650441 Carriage Bolt 3/8 x 1 Gr.5 .. .. .. 6
(6) 3/8 HN 653010 - (6) 3/8 LW 654026
Y15027  Feed Roll Sprocket - Rear Lower (16T) 1
650212 Soc.Hd.Set Screw 3/8x3/8 .... 1
042648  Feed Roll Sprocket - Front Upper (14T)1
650363  Hex.Hd.Cap Screw 3/8x3-1/2Gr.5 1
(1) 3/8 HN 653010 - (1) 3/8 LW 654026
042967  Auxiliary Roller ... ........... 1
(Used before Serial No. 5501)
047020  Auxiliary Roller .. ............ 1
(Used after Serial No. 5500)
655029 CotterPin 1/4x 1-3/4 .. ...... 2
042971  Lower Roller-Front ... ....... 1
655533  Woodruff Key 5/16 x 1 Hardened 1
042975%  Upper Roller - Rear . .. ....... 1
(Used before Serial No. 11902)
055433  Upper Roller-Rear , . . ... ...... 1
(Used after Serial No. 11901)
655029  CotterPin 1/4x 1-3/4 ... ... 1
655533  Woodruff Key 5/16 x 1 Hardened 1
042979 Lower Roller-Rear .. .. ...... 1
655533  Woodruff Key 5/16 x 1 Hardened 2
042983  Feed RollCover .. ............ 1
650393  Hex.Hd.Cap Screw 5/16x3/4Gr.5 8
(8) 5/16 HN 653007 - (2) 5/16 PW 654004
(8) 5/16 LW 654024
042984  Roller Equalizer - Right ., ... ...
(Used before Serial No. 5501)
(Includes One H117 and
One H119 Bushing)
570003 Grease Fitting .. .. ........ 2
047016  Roller Equalizer - Right ., . ... .. 1
(Used after Serial No. 5500)
(Includes Two H117 Bushings)
570003 Grease Fitting .. .. ........ ,
570005 Grease Fitting ... ... ...... 1

Ref.
No.

23

24

25

26

27

28
29

30

31

32

Part No.
No. Part Name Regq.
042988  Roller Equalizer - Left - - .. ......
(Used before Serial No. 5501)
(Includes Two H199 Bushings)
570003  Grease Fitting -+ .-........
047018  Roller Equalizer - Left - ... ... ..
(Used after Serial No. 5500)
(Includes Two H199 Bushings)
570003  Grease Fitting . ........... 2
042990  Spring Guide - Front - . ........ 2
650482  Hex.Hd.Cap Screw 1/2 x2Gr.5 .. 2
650036  Hex.Hd.Cap Screw5/16x2 .... 2
(2) 5/16 HLN 653073 - (2) 1/2 HLN 653077
(23 1/2 PW 654009 :
042992%  Spring Guide - Rear - - .- ........ 2
(Used before Serial No. 5501)
046916  Spring Guide-Rear - .. ... ...... 2
(Used after Serial No. 5500)
650036  Hex.Hd.Cap Screw 5/16x2° .... 2
650482  Hex.Hd.CapScrew1/2x2 ...... 2
(2) 5/16 LN 653073 -(2) 1/2 HLN 653077
(2) 1/2 PW 654009
042994  Spring Retainer - Right - - - - - . . . . .
(Used before Serial No. 3001)
045944  Spring Retainer - Right - - - - . - . . .. 1
(Used after Serial No. 3000
and before Serial No. 3401)
042998  Spring Retainer - Left - - .. ...... 1
(Used before Serial No. 3001)
045946  Spring Retainer - Left - -.-...... 1
(Used after Serial No. 3000
and before Serial No. 3401)
043001 Feed Roll Sprocket - Front Lower(32T)1
650212 Soc.Hd.Set Screw 3/8 x3/8 ---- 1
043017  Lower Roller Scraper -+ - - - - .. .. 1
(Used before Serial No. 5501)
046533 Lower Roller Scraper - .- .- .- .. 1
(Used after Serial No. 5500)
043041  CropBaffle -+ ......... ..... 1
(Used before Serial No. 8601)
051163  CropBaffle .. .......... ..., 1
(Used after Serial No. 8600)
650429  Hex.Hd.Cap Screw 3/8x3/4Gr.5. . 2
650430  Hex.Hd.Cap Screw3/8x1Gr.5.-.. 4
(4) 3/8 HN 653010 - (4) 3/8 LW 654026
043105 Chain Tightener Bracket - ....... 1
650556  Hex.Hd.Cap Screw 1/2x2-3/4Gr.5 1
(1) 1/2 HN 653018 - (1) 1/2 PW 654009
(12 1/2 LW 654030
043107~  Side Plate - Right .. .......... 1
(Used before Serial No. 3001)
045939  Side Plate - Right -~ .......... 1
(Used after Serial No. 3000
and before Serial No. 5001)
046911 Side Plate - Right .. .......... 1
(Used after Serial No. 5000)
650393  Hex.Hd.Cap Screw 5/16x3/4Gr.5 5
650400  Hex.Hd.Cap Screw 5/16x1Gr.5 .. 3
650275  Truss Head Screw 3/8x 3/4Gr.5 - - 2

(10) 5/16 HN 653007 - (2) 3/8 HN 653010
(3) 5/16 PW 654004 - (10) 5/16 LW 654024

(Parts List Continued on Next Page)



Ref.
No.

33

34
35

36

37
39
40

41
42

43
44

Part ~ No.
No. Part Name Req.
043112°  Side Plate - Left - ... ...nvn... 1

(Used before Serial No. 3001)

045942  Side Plate - Left ............. 1
(Used after Serial No. 3000
and before Serial No. 5001)
046912  SidePlate-Left ............. 1
(Used after Serial No. 5000)
650393  Hex.Hd.Cap Screw 5/16x3/4Gr.5 3
650400  Hex.Hd.Cap Screw 5/16x1Gr.5. 5
650275  Truss Head Screw 3/8 x 3/4 Gr.5. 2

(10) 5/16 HN 653007 - (2) 3/8 HN 653010
(3) 5/16 PW 654004 - (10) 5/16 LW 654024

043126 Roller Shield ............... 2

043138  Equalizer Retainer ........... 2
(Used before Serial No. 3001)

043191  Take-UpBar ............... 1

650430  Hex.Hd.CapScrew3/8x1GrS5 . 1

650425  Hex.Hd.Cap Screw 3/8x2-3/4Gr.5 1

(2) 3/8 HN 653010 - (2) 3/8 PW 654006
(2) 3/8 LW 654026

043192  Take-Up Bracket Spacer ....... 1
043226  Take-Up Bracket ........... 1
043680  Corn Leaf Baffle — ........... 1

650393  Hex.Hd.Cap Screw 5/16x3/4Gr.5 4

(4) 5/16 HN 653007 - (4) 5/16 LW 654024

043681 Ball Bearing .. ... ... 2
043682  BearingCollar « - - -+« v v oo oo v ns 2
043688  Chain (No. 50) of 47Links Including
One (500057) Connector Link and
One (500058) Offset Link ... 1
043761 Feed Roll Drive Chain-Upper ... 1
044623  WearPlate  ....... ... ... 2

(Used after Serial No. 3000)

CB600 - ROLLER & ROLLER DRIVE
(Used Before Serial #15801)

Ref.
No.

45
46

47

48
49
50
51
52
53
54
55
56

Part
No. Part Name
045949  Bushing .......... ... ...
(Used after Serial No. 3000)
045950  COVEL v v v v v e oo e e et
(Used after Serial No. 3000)
650446  Carriage Bolt 1/4 x 5/8 G1.5 . ..

(2) 1/4 HLN 653071 - (2) 1/4 PW 654002

046908 Bolt1/2x2 ...
(Used after Serial No. 5500)
570014  Grease Fitting ...........

(2) 1/2 HLN 653077

046909 Roller ............ e
(Used after Serial No. 5500)
046910  Bushing ..........:......
(Used after Serial No. 5500)
047022  Torsion Arm . ..............
(Used after Serial No. 5500)
570014  Grease Fitting ~ ...........
520065 Ball Bearing . ... ...+ ..
520085 BearingCollar . . ... ... .......
650363  Upper Sprocket Bolt 3/8x3-1/2 . . .
(Used after Serial No. 5500
and before Serial No. 8601)
055140  Scraper Adjustment Bolt .. .....
(Used after Serial No. 10300)
055141  Adjustment Nut .............
(Used after Serial No. 10300)
055142  Adjustment Washer ...........

(Used after Serial No. 10300)

AFor Replacement, Order 055433.
B For Replacement, Order 046916.
€ For Replacement, Order 045939.
PFor Replacement, Order 045942.
eFor Replacement, Order 060553,

15



CB600 - ROLLER & ROLLER DRIVE
(Used After Serial #15800)

s<ﬁ§:§2§39

38312

21

IMPORTANT: Order by Part Number - DO

NOT use Illustration Reference Numbers.
Ref. Part No.
No. No. Part Name Req.
1 5HA4C Pipe Spacer.................... 2
2 HI117 Right Equalizer Bushing......... 2
(One Used Before Serial #5501)
3 HII8A Sprocket (6T) ......cccvvunnn... 1
4 HI33A Equalizer Spring ............... 2
5 HI192 Roller Pin 5/16 x 1-1/2 ......... 1
6 HI93 Bearing Retainer ............... 1
650429 HHCS3/8x3/4....ccuvvn.... 3
(3)3/8 LW

16

Ref.

No.
7

10
11

13

15

Q )
\gg/5§ 8 26 7é§}@ *‘;@Eﬁ/

| 27 / Y
Foporn "
14 54 j@%Ii" 6\5\
- 52/ 2\l
art 23 No.
No. Part Name Req.
H194 Bearing Retainer ............... 1
650429 HHCS3/8x3/4.............. 3
3)3/8 LW
H195 Bearing Retainer ............... 2
H199 Equalizer Bushing .............. 2
(Three Used Before Serial #5501)
H267A Shim Washer .................. 10
(Used After Serial #3000)
9H363 Equalizer Spacer ............... 4
H1002 Spring Rod Spacer ............. 8
H7165 Washer........................ 10

(Used After Serial #3000)




Ref.
No.

14

15

16

17

18

19

20

21
22

26
27
28

29

30

31

32

33

34

35
36

37
38

Part No.
No. Part Name Req.
H8334 Bearing Retainer ............... 4
650441 CB3/8X1 .vvvviinvinniennn. 6
(6) 3/8 HN - (6) LW
Y 15027 Feed Roll Sprocket -
Rear Lower (16T) ............. 1
650212 SHSS3/8x3/8............... 1
042648 Feed Roll Sprocket -
Front Upper (14T)............. I
650363 HHCS 3/8 x3-1/2 ............ 1
(1)3/8 HN - (1) LW
042971 Lower Roller - Front ........... 1
655533  Woodruff Key 5/16 x 1 ........ 1
068898 Lower Roller - Rear ............ 1
655533  Woodruff Key 5/16 x 1 ........ 2
042983 Feed Roll Cover................ l
650393 HHCS 5/16x3/4............. 8
(8) 5/16 HN - (8) LW - (2) PW
043105 Chair Tightener Bracket......... 1
650556 HHCS 1/2x2-3/4 ............ 1
(D 1/2 HN - (1) LW - (1) PW
043126 Roller Shield.............ooout. 2
043191 Take-up Bar ..........coovvintn 1
650430 HHCS3/8x1.......c0ivvvnn. 1
650432 HHCS 3/8x2-3/4 ............ 1
(2)3/8 HN - (2) LW - (2) PW
043192 Take-up Bracket Spacer ......... 1
043226 Take-up Bracket................ 1
043680 Corn Leaf Baffle ............... 1
650393 HHCS5/16 x3/4.............
(4)5/16 HN - (4) LW
043681 Ball Bearing ................... 2
043682 Bearing Collar ..........vovvn. 2
043688 Chain (#50) of 47 Links Including
One (500057) Connector Link and
One (500058) Offset Link ...... 1
043761 Feed Roll Drive Chain - Upper... 1
044623 Wear Plate ............coovunt. 2
(Used After Serial #3000)
045944 Spring Retainer - Right ......... |
(Used After Serial #3000 and
Before Serial #3401)
045946 Spring Retainer - Left........... 1
(Used After Serial #3000 and
Before Serial #3401)
045949 Bushing ...........cooviiiiin, 2
(Used After Serial #3000)
045950 COVEr oot iiiie it 2
(Used After Serial #3000)
650446 CB1/4x5/8 .coovvviiiiinnn. 2
(2) 1/4 HLN - (2) PW
046533 Lower Roller Scraper ........... 1
(Used After Serial #5500)
046908 Bolt 1/2x2 ..ooiviviiinnnnn, 2
(Used After Serial #5500)
570014  Grease Fitting............o..0. 2
(2) 1/2 HLN
046909 Roller......ovvvvnivnnniian. 2
(Used After Serial #5500)
046910 Bushing ........ccovniviiiaen 2

(Used After Serial #5500)

CB600 - ROLLER & ROLLER DRIVE

(Used After Serial #15800)

Ref. Part No.
No. No. Part Name Req.
39 046911 Side Plate - Right .............. 1
(Used After Serial #5000)
650393 HHCS5/16x3/4.......... ... 5
650400 HHCSS/16x1.....0vvuvin.t. 3
650275 PTHS3/8x3/4 ... 2
(10) 5/16 HN - (10) LW - (3) PW
(2) 3/8 HN
40 046912 Side Plate - Left................ 1
650393 HHCS 5/16x3/4............. 3
650400 HHCSS5/l6x1............... 5
650275 PTHS 3/8 x3/4 .............. 2
(10) 5/16 HN - (10) LW - (3) PW
(2) 3/8 HN :
41 046916 Spring Guide - Rear ............ 2
(Used After Serial #5500)
650036 HHCSS5/16x2............... 2
650482 HHCS 1/2x2...... [P 2
(2)5/16 HN
(2) 1/2 HLN - 2) PW
42 047016 Roller Equalizer - Right ......... 1

(Used After Serial #5500)
(Includes Two H117 Bushings)

570003  Grease Fitting................. 1
570005  Grease Fitting................. l
43 047018 Roller Equalizer - Left .......... 1

(Used After Serial #5500)
(Includes Two H199 Bushings)

570003  Grease Fitting................. 2
44 047020 Auxiliary Roller................ 1
(Used After Serial #5500)
655029  Cotterpin 1/4x 1-3/4 .......... 2
45 047022 Torsion Arm.......... P 1
(Used After Serial #5500)
570014  Grease Fitting................. 1
46 051163 CropBaffle.................... 1
(Used After Serial #8600)
650429 HHCS3/8x3/4.............. 2
650430 HHCS3/8x1.....ccvvvunn... 4
(4)3/8 HN - (4) LW
47 055140 Scraper Adjustment Bolt ........ 3
(Used After Serial #10300)
48 055141 Adjustment Nut ................ 3
(Used After Serial #10300)
49 055142 Adjustment Washer............. 3
(Used After Serial #10300)
50 055433 Upper Roller - Rear ............ 1
(Used After Serial #11901)
655029  Cotterpin 1/4 x'1-3/4 .......... 1
655533  Woodruff Key 5/16 x 1 ........ 1
51 060205 Spring Guide - Front ........... 2
650482 HHCS 1/2x2......c000vvnnn. 2
650036 HHCSS5/16 x2............... 2

(2) 5/16 HLN
(2) 1/2 HLN - (2) PW
52 060553 Feed Roll Sprocket -

Front Lower (32T)............. 1

650212 SHSS 3/8x3/8.........0uu.. l

53 060254 Spring Front................... 2
54 520065 Ball Bearing ................... 2
55 520085 Bearing Collar ................. 2



CB600 - CYLINDER

30

@

w
wn

~S
515

SERIAL NO. 14101 \

B g I ST

v\‘)\/ { l \‘_/ ; /3 (" ,’
J y g
5 4 X
s s 5 b 5
USED BEFORE —= > 10 [@
7Y

;
]

WARNING - Order By Part Number - Do
Not Use Illustration Reference Numbers

USED BEFORE SERIAL NO. 7401

(Parts List Begins Next Page)

18



CB600 - CYLINDER

Ref.
No.

1

15

Part No.
No. Part Name Req.
1HS59A Cover Lock...........ovvuvnt. 2
(Used before Serial #11902)
056272 Cover Lock.......ovvvviivnnn, 2
(Used after Serial #11901)
B11245 Hair Pin Cotter ................ 1
(Used after Serial #5500 &
before Serial #11902)
9H300 Hair Pin Cotter ................ 3
(Used after Serial #11901)
040885 Washer.........ooiiiiiin, 4
040602 Spacer .....iiiiiiii i 3
(Used after Serial #8600)
0426174 Knife ......... ..., 6
0568628 Knife ..........coviiiiiiiiinn. 6
(Used only with Hydraulic Knife
Sharpener)
650334 HHCS 3/4 x2-1/2 Gr. 8 ...... 18
(18) 3/4 LW 061818
042662 Cylinder Shaft Bearing .......... 2
(Used before Serial #14101)
055289 Cylinder Shaft Bearing .......... 2
(Used after Serial #14100)
570011 Grease Fitting................ 2
650555 HHCS 5/8 x 2-1/4 Gr. 5 ...... 4
(8) 5/8 HN 653020 - (8) 5/8 LW 654031
042823c  Cutterbar.......covvviiiiennen, 1
(Used before Serial #8601)
050163¢c  Cutterbar.......covvvvnvinenen l
(Used after Serial #8600 &
before Serial #11902)
055287 Cutterbar.....coovvviiniiinens 1
(Used after Serial #11901)
042866 Cover Hinge ......oovvvinnnens 1
650428 HHCS 5/16 x 5/8 Gr. 5....... 4
(4) 5/16 HN 653007 - (4) 5/16 LW 654024
0428770  Knife Adjustment Yoke ......... 12
(Used before Serial # 6251)
048029 Knife Adjustment Yoke ......... 12
(Used after Serial #6250)
(24) 1/2 HIN 071708 - (24) 1/2 PW 654009
042956 Cylinder Assembled............. 1
(Used before Serial #14101)
057032 Cylinder Assembled............. 1
(Used before Serial #14101)
(Only with Hydraulic Knife
Sharpener)
059161 Cylinder Assembled............. |
(Used after Serial #14100)
042957 Knife Header - Right ........... 1
042962 Knife Header - Center........... 1
042964 Knife Header - Left............. 1
042965 Cylinder shaft 3 x 30-11/16...... 1
(Used before Serial #14101)
655526 Tapered Key 7/16 x 3......... 3
059162 Cylinder Shaft 3 x 30-11/16...... |
(Used after Serial #14100)
655526 Tapered Key 7/16 x 3......... 3
042966 Knife Bolt Nut .......ovvvvnnenn 18

Ref.
No.

16

18

19

20
21
22
23
24
25
26

27

28
29

Part No.
No. Part Name Reg.
043002e  Cutterbar Adjustment Yoke...... 2
(Used before Serial #11902)
055404 Cutterbar Adjustment Yoke...... 2
(Used after Serial #11901)

650349 HHCS 1/2x3-1/4Gr.5...... 2
(2) 1/2 HN 653018 - (4) 5/8 HIN 653047
(2) 1/2 LW 654030

043005 Cylinder Cover................. 1
(Used before Serial #7401)

051173 Cylinder Cover................. 1
(Used after Serial #7400)

043011F Side Sheet Tie .............out. 1
(Used before Serial #8601)

051180 Side Sheet Tie ...vvvvennnennn.. 1
(Used aftér Serial #8600)

650429 HHCS 3/8x3/4Gr.5........ 3

650430 HHCS 3/8x 1 Gr.5.......... 1
(4) 3/8 HN 653010 - (4) 3/8 LW 654026

043014 Cover Lock Rod ............... 2
(Used before Serial #11902)
056273 Cover Lock Rod ............... 2
(Used after Serial #11901)
655006 Cotter Pin 1/8 x 1 ............ 2
043015 Slot Cover - Right.............. 1
(Used before Serial #7401)
043016 Slot Cover - Left ............... I
(Used before Serial #7401)
043018 Knife Adjustment Rod 1/2x24 .. 1
043019 Blower Throat Sheet ............ 1
650393 HHCS 5/16 x 3/4 Gr. 5....... 6
(6) 5/16 HN 653007 - (6) 5/16 LW 654024

043039 Sharpener Cover ............... 1
(Used before Serial #7401)

043040 Cover Guide .....covvvvvnnnnne. 2
(Used before Serial #7401)

04310la  Baffle - Right .................. 1
(Used before Serial #5501)

046930 Baffle - Right .................. 1
(Used after Serial #5500)

652135 CBS5/16 x 1 Gr.5.......0..u. 2
(2) 5/16 HN 653007 - (2) 5/16 PW 654004
(2) 5/16 LW 654024

0431041 Baffle - Left ............ ... ... 1
(Used before Serial #5501)

046927 Baffle - Left .............. ..., 1
(Used after Serial #5500)

652135 CBS5/16x1Gr.5....ccvvtt 2
(2) 5/16 HN 653007 - (2) 5/16 PW 654004
(2)5/16 LW

043240 Screen Adjustment Angle........ 4
(Used before Serial #5501)
043327 Adjustment Yoke Bolt 3/8 x 1-5/8 12
(Used before Serial #11151)
650397 Adjustment Yoke Bolt 3/8 x 1-1/2

(€] K T 12
(Used after Serial #11150)
(12) 3/8 HLN 653105

(Parts List Continued on Next Page)

19



CB600 - CYLINDER

Ref. Part No.
No. No. Part Name Req.
30 0436874 BallBearing ................... 2

(Used before Serial #5501)

Cam Bolt 1/2x2-1/4........... 6
(Used after Serial #5500)

(6) 1/2 HN 653018 - (6) 1/2 LW 654030

31 046864

32 046866 Screen Adjustment Cam......... 6
(Used after Serial #5500)
33 046873 Washer.....ooovviiiiinnn. .. 2
34 046931 Baffle Shim.................... 2
(Used after Serial #5500)
35 047170 Ball Bearing ................... 2
(Used after Serial #5500 &
before Serial #14101)
520103 Ball Bearing ................... 2
(Used after Serial #14100)
36 047171 Bearing Collar ................. 2
(Used after Serial #5500 &
before Serial #14101)
37 051178 Hold-down Clip ................ 1
(Used after Serial #7400 &
before Serial #11902)
056274 Hold-down Clip ................ 1
(Used after Serial #11901)
650682 STHMS 5/16 x 1 Gr. 5 ....... 3
(2) 5/16 HLN 653073
38 051218 Auxiliary Cover ................ 1
(Used before Serial #7400)
650682 STHMS 5/16 x 1 Gr. 5 ....... 3
650470 HHCS 5/16 x 1/2 Gr.5....... 4

(4) 5/16 HN 653007 - (4) 5/16 LW 654024
(3) 5/16 HLN 653072

39 051267 Cover..oovvnnnvnnniiiinan.... 1
40 059548 Bushings ...................... 2
41 061267 HHCS 3/4 x2-1/2Gr. 8 ........ 18
42 061818 LW 3/8 Heavy Duty............ 18
43 071708 HLN 3/8PL.Gr. 5.............. 12

20

Ref. Part No.

No. No.

Part Name Req.

ACCESSORY SCREENS
(For Use On Machines Before Serial #5501)

44 042878k  Screen - 4” Square Holes
042881L  Screen - 3/4” Round Holes
046044m  Screen - 1-1/4” Round Holes
042883n  Screen - 1-1/2” Round Holes
042885 Screen - 1-3/4” Round Holes
042887p  Screen - 2” Round Holes
042889k  Screen - 3” Round Holes
045493k Screen - 3” Square Holes

CIOMMOOW»

vZ2r X

ACCESSORY SCREENS
(For Use On Machines After Serial #5500)

047261 Screen - 3/4” Square Holes
047263 Screen - 1” Square Holes
047265 Screen - 1-1/4” Square Holes
047267 Screen - 1-1/2” Square Holes
046860 Screen - 2” Square Holes
046858 Screen - 3” Square Holes
046854 Screen - 4” Square Holes

To order set of (6) Knives, order 042784.

To order set of (6) Knives, order 901387.

For Replacement, order 055287.

For Replacement, order 048029.

For Replacement, order 055404.

For Replacement, order 051180.

For Replacement, order 046930.

For Replacement, order 046927 w/one 046931,

For Replacement, order Individual Parts; 047170
Ball Bearing & 047171 Bearing Collar.

For Replacement, order 046858.

For Replacement, order 047261.

For Replacement, order 047265.

For Replacement, order 047267.

For Replacement, order 046860.



CB600 - PTO & DRIVE

IMPORTANT: Order by Part Number - DO
NOT use lllustration Reference Numbers.

21



CB600 - PTO & DRIVE

Ref. Part No.
No. No. Part Name Req.
I 9H253 Washer.........cooiiiiiiinan, 1
2 H267A Washer............covviiiit, 8
3 17H361 Washer...........vvvvvnnn... 1
(Used After Serial #11901)
4 HS01E Tool BOX...ovviiiiiiiiiinnnn, 1
650269 PTHS 5/16 x3/4 ............. 4
(4) 5/16 HN - (4) LW
5 H6073F  Clutch Cover ........... e |
6 H6075 Clutch Spring ........covvvnn. .. 2
7 H6076A ClutchDog............c.uv.... 1
8 H6094 Hose Clamp .......ovivvnenn... l
064007 HHCS 1/2x 1-1/2 ...... T 1
(1)1/2 HN - (1) HLN
9 H6201 Clutch Dog Pin 1/2 x 1-1/2 ..... 1
10 D9150 Washer.......c.oovviiininnnn. 1
(Used After Serial #1100 and
, Before Serial #8175)
1T Ul0014B  Shifter Return Spring ........... 1
12 UI0063  Spring .......ovvvvneennnnnnn. 1
(Used After Serial #8600)
13 B11162B  Shim Washer ............. SN 4
(Used After Serial #11901)
14 RI3178  Stop Base Spacer............... 1
(Used Before Serial #1101)-
I5 Cl4084B Shifter Pin Spring .. ............ 1
16 Cl4118 Chain Tightener Sprocket (15T) .. 1
650461 HHCS 5/8 x 2-1/2 Grade 5..... 1
(1)5/8 HN - (1) LW - (3) PW
17 042651 Idler Sheave (8-3/4” Dia.) ....... 1
(For 540 RPM and 1000 RPM
Before Serial #8601 - For 1000
RPM Only After Serial #8600)
053518 Idler Sheave (5-3/4” Dia.) ....... 1
(For 540 RPM After Serial #3600)
650477 HHCS 1/2 x5 Grade 5 ........ 1
(1) I/2HN - (5) LW - (4) PW
18 042782 Blower Drive Belt ........ N 1
19 042856 ClutchHub.................... 1
570002  Grease Fitting................. 1
650750 HHCS 5/16 x 3-1/4 Grade 5.... 6
(6) 5/16 HN -96) LW
20 042857 Clutch Dog Pin 5/8 x 1- 1/2 e 1
21 042861 Clutch Housing ................ 1
(Includes 042863 Bushing)
570002 Grease Fitting................. 1
570005  Grease Fitting.................
064327 HHCS 5/16 x 3/4 Grade 5 ..... 6
(6)5/16 LW
660001 Headless Pipe Plug 1/8”......... 1
22 042863 Clutch Bushing................. 1
23 042871 Blower Drive Joint ............. 1
570014  Grease Fitting................. 1
24 042909 Transmission Drive Support (18T) 1
25 042912 Blower Idler Spring............. |
26 043020  Clutch Drive Hub .............. 1

22

Ref.

No.

27
28

29

30

31

32

34

35

36

37

39

40
41

42
43

44

Part No.
No. Part Name Req.
043021 Clutch Dog ......ocovvvinnn. .. 1
043022 Clutch Drive Hub .............. 1
650214 SHSS3/8 x1/2....vvuuunn.... 1
043106 Transmission Driven
Sprocket (30T) . .cvvvnnnnnnn. 1
(Used Before Serial #5501)
650212 SHSS3/8 x3/8.....civuunnn.. 1
043298 Blower Drive Shaft 1-7/16 x 15-1/8 1
655537  Woodruff Key 5/16 x 1-1/4 Hrd. 1
655521  Tapered Key 3/8 x2........... 1
043315 Cylinder Joint Shield ........... 1
064327 HHCS 5/16 x 3/4 Grade 5 ..... 5
(5)5/16 HN -95) LW
043316 Cylinder Shield' Bracket ......... 1
043324 Universal Drive Guard ...... ST |
043352 Shifter Handle Extension........ 1
064327 HHCS 5/16 x 3/4 Grade 5 ,.... 1
655018  Cotterpin 3/16 x 1-1/4 ......... 2
(1)5/16 HN - (1) LW
043353 Shifter Pin..................... 1
655006  Cotterpin 1/8 x 1......... e 2
043662a  Universal Joint................. 1
570004  Grease Fitting............ e 1
043664a  Unviersal Joint w/ Shear Flange .. 1
(Used Before Serial #5501 and
After Serial #8600) '
570002  Grease Fitting................. 1
570004  Grease Fitting................. 1
650733 HHCS 5/16 x 2-1/2 ....... .. . 2
(2) 5/16 HN - (2) LW
043665A  Universal Joint w/Tube ......... 1
570004  Grease Fitting................. 1
043667A  Universal Joint w/ Shear Flange .. |1
' (Used Before Serial #5501 and
After Serial #8600)
570002  Grease Fitting........... S 1
570004  Grease Fitting................. 1
650733 HHCS 5/16 x2-1/2 ........... w2
(2)5/16 HN - (2) LW S
043668 Universal Joint w/Tube ......... I
570004  Grease Fitting................. 1
043684 Ball Bearing ................... 1
043689 Retaining Ring................. 1
0438358  Transmission - Assembled ....... 1
(For 540 RPM Tractor PTO)
064001 HHCS 1/2 x 1-1/4 Grade 5.... 4
4 1/2 LW
0438458  Transmission - Assembled ........ 1
(For 1000 RPM Tractor PTO)
064001 HHCS 1/2 x 1-1/4 Grade 5..... 4
4 1/21LW o
044667 Chain (#60) of 74 Links Includlng
One (500160) Connector Link and
Two (500161) Offset Link...... 1
(Used ‘After Serial #5500)
042285 Chain (#60) of 74 Links Including

-One (500160) Connector Link ... 1
(Used Before Serial #5501)

’

Continued p



4 Continued
Ref. Part No.
No. No. Part Name Reg.
For 540 RPM Tractor PTO
45 04638lc  Universal Joint w/Sq. Shaft ..... 1
(Used After Serial #4150)
570004  Grease Fitting................. 1
044790p  Universal Joint w/Sq. Shaft ..... 1
(Used After Serial #1100 and
Before Serial #4151)
043826e-0 Universal Joint w/Sq. Shaft ..... |
(Used Before Serial #1101)
46 046382c  Universal Joint w/Sq. Tube...... 1
(Used After Serial #4150)
570004  Grease Fitting................. 1
044791p  Universal Joint w/Sq. Tube...... 1
(Used After Serial #1100 and
Before Serial #4151)
043827e-0 Universal Joint w/Sq. Tube...... 1
(Used Before Serial #1101)
For 1000 RPM Tractor PTO)
45 046383¢  Universal Joint w/Sq. Shaft ..... |
(Used After Serial #4150)
570004  Grease Fitting................. 1
044796p  Unviersal Joint w/Sq. Shaft ..... 1
(Used After Serial #1100 and
Before Serial #4151) :
043832F-0 Universal Joint w/Sq. Shaft ..... 1
(Used Before Serial #1101)
46 046384c  Universal Joint w/Sq. Tube...... 1
(Used After Serial #4150)
570004  Grease Fitting............cv.t 1
0447970  Universal Joint w/Sq. Tube...... 1
(Used After Serial #1100 and
Before Serial #4151)
043833r-0 Universal Joint w/Sq. Tube...... 1
Used Before Serial #1101)
47 046926 Chain (#60) of 66 Links Including
Two (500160) Connector Links and
Ten (500161) Offset Links ..... |
, . (Used After Serial #5500)
045632  Chain (#60) of 62 Links Including
One (500160) Connector Link and
Tow (500161) Offset Link...... 1
(Used Before Serial #5501)
48 048448 Sheave Hub ...............c.... 2
(Used After Serial #8174) -
650396 HHCS3/8x1-1/4 ............ 12
(12) 3/8 LW
49 048452  Blower Sheave (10.3” Dia.) ...... 1
(Used After Serial #8174)
650396 HHCS 3/8x1-1/4 .....v.vvnt. 6
(6) 3/8 LW
042650c  Blower Sheave (10.3” Dia.) ...... 1

(Used Before Serial #8175)

Ref.
No.

50

51

52

53

54

55

56

57

58

CB600 - PTO & DRIVE

Part No.
No. Part Name Req.
048456 Blower Sheave (14” Dia.) ........ 1
(Used After Serial #8174)
650396 HHCS 3/8 x1-1/4 ............ 6
(6)3/8 LW
0426491  Blower Sheave (19” Dia.) ........ 1
(Used Before Serial #8175)
049350 Chain Guard................... |
(Used After Serial #8600)
043321 Chain Guard.................0. 1
(Used Before Serial #8601)
049372 Spring Bracket ................. 1
(Used After Serial #8600)
043354 Spring Bracket ............... .. 1
(Used Before Serial #8601)
051948 Retaining Ring................. 3
(Used After Serial #11901)
052863 Belt Guide . .....ocvviiivnnennn 1
(Used After Serial #8600)
043123 Belt Guide .....oovvvininninnn |
(Used Before Serial #8601)
(2) 1/2 HN - (1) LW - (2) PW
052867 Spring Handle ................. 1
(Used After Serial #8600)
052870 Idler Arm ...ooviiiiiiiiiin 1
(Used After Serial #8600)
043220 Idler Arm ..., 1
(Used Before Serial #8601)
650415 HHCS 1/2 x 4-1/2 Grade 5..... 1
650475 HHCS 1/2 x 5-1/2 Grade 5..... 1
(2) 1/2 HN - (2) LW - (2) PW
052884 Sprocket (30T) ..ot 1
(Used After Serial #8600)
650203 SHSS5/16x3/8.........v... 1
046901 Sprocket (30T) ..........vnnnn. 1
(Used After Serial #5500 and
Before Serial #8601)
0551290  Tubular Drive..........coovvnen 1
(For 1000 RPM Tractor PTO)
(Used After Serial #10300)
650341 HHCS 5/16 x1-3/4 ........... 2
(2) 5/16 HLN
043878¢  Tubular Drive.................. 1
(For 1000 RPM Tractor PTO)
(Used Before Serial #10301)
0551290  Tubular Drive.........covovnns. 1
(For 540 RPM Tractor PTO)
(Used After Serial #10300)
650341 HHCS5/16 x1-3/4 ........... 2
(2) 5/16 HLN
H1/2 LW :
0439140 Tubular Drive........... ...t 1
(For 540 RPM Tractor PTO)
(Used Before Serial #10301)
Continued p

23



CB600 - PTO & DRIVE

4 Continued
Ref.  Part No. Ref.  Part No.
No. No. Part Name Req. No. No. Part Name Req.
59 055132 Shifter Handle ................. 1 71 046441 Torque Wrench Bracket - Left ... 1
(Used After Serial #10300) 650565 HHCS 1/4x5/8.....ccc...... 1
650392 HHCS5/16 x 1-1/2 ........... 1 (I)1/4 HN - (1) LW
(1)5/16 HN - (1) LW 72 046873 Shim Washer .................. 1
043351 Shifter Handle ................. 1 (Used Before Serial #10301)
(Used Before Serial #10301) 73 061351 Gear (17T). ..o vvivvi e 1
60 056283 Attachment Drive Socket (20T) .. 1 (Used After Serial #15800)
(Used After Serial #11901) 046770 Gear (17T)e e i, 1
650201 SHSS5/16 x5/16............. 1 (Used Before Serial #15801)
043892 Attachment Drive Sprocket (20T). 1 74 061352 Gear BIT)...ovvvvviiniiinnn, 1
(Used After Serial #5500 and (Used After Serial #15800)
Before Serial #11902) 046771 Gear BIT)..ovvvvviiinnnn s, 1
043891 Attachment Drive Sprocket (17T). 1 (Used Before Serial #15801)
(Used Before Serial #5501) (Used After Serial #5500 and Before Serial #8601)
61 056468 Sprocket (17T) ........ e 1 75 042376 Clutch Facing.................. 1
(Used After Serial #11901) 76 042377 Clutch Facing..... e 1
62 060190 Length-of-Cut Gear - (22T) ...... 1 77 042382 Spring Washer ................. 1
(Used after Serial #15800) 78 042495 Pressure Plate.................. 1
042840 Length-of-Cut Gear (22T) ....... I 79 042643 Needle Bearing ................. 1
(Used before Serial #15801) 80 046670 Universal Joint w/ Rectangular
63 060191 Length-of-Cut Gear - (26T) ...... 1 Shaft .............oooilL 1
(Used after Serial #15800) 570004  Grease Fitting................. 1
042843 Length-of-Cut Gear ............ ] 81 046672 Universal Joint w/Spline Shaft ... 1
(Used before Serial #15801) 570004  Grease Fitting................. 1
64 060979 Joint Retainer Bolt 1/2 x INF ... 1 82 046897 Slip Clutch Assembled .......... 1
M1/2Lw 83 046898 Hub ..., 1
65 061006 Joint Retainer Wire............. I 84 047033 Nut...oooooooiiiiiaiion L, 1
66 061018 Shifter Arm.................... 1 650197 SHSS 1/4x3/8......cvvuna... 3
650201 SHSS5/16 x5/16............. 1 (Used Before Serial #8601)
(Used After Serial #15800) 85 043225 Spring Bracket ................. 1
044642 Shifter Arm.................... 1 86 043322 Guard Support - Rear........... 1
(Used After Serial #1100 and 87 043346 Shifter Stop ................... 1
Before Serial #15801) 88 044194 Idler Stop Base - Front.......... 1
043341y  Shifter Arm.................... 1 89 044195 Idler Stop Base - Rear .......... 1
) (Used Before Serial #1101) 90 044196 Idler Stop ....covvvvivii. ... 1
67 060153k Transmission Assembled......... 1 (Used After Serial #10300)
065990 HHCS 1/2x1................ 4 91 055144 Cylinder Yoke Guard ........... 1
065989  HHCS 3/8x3/4.............. 1 92 055150  Shroud Support Angle .......... 2
655533 Woodruff Key 5/16 x 1 Hrd..... 5 065989 HHCS 3/8x3/4.............. 4
(1)3/8 LW (4) 3/8 HN - (4) LW
4 1/2LwW 93 055151 Hinge Strip - Upper ............ 1
(Used After Serial #15800) 065989 HHCS3/8x3/4......vcn..... 1
058385L  Transmission Assembled......... 1 650396 HHCS 3/8 x 1-1/4 ............ 2
(Used After Serial #12500 and (3) 3/8 HLN - (3) PW
Before Serial #15801) 94 055152 Fiber Spacer.........oovvuunn.. 2
056280L-m Transmission Assembled......... 1 95 065561 Tubular Drive Guard ........... 1
(Used After Serial #11901 and 064017 HHCS3/8x 1 ......cuvnne.... 4
Before Serial #12501) (4)3/8 HN - (4) LW - (8) PW
051212L-m Transmission Assembled......... 1 (Used After Serial #15800)
(Used After Serial #8600 and 055146 Tubular Drive Guard ........... 1
Before Serial #11902) (Used Before Serial #15801 and
0468778 Transmission Assembled......... 1 After Serial #10300)
(Used After Serial #5500 and A To Service, refer to pages 39 42
Before Serial #8601) B To Service, refer to pages 25,26
0433298 Transmission Assembled......... 1 ¢ To Service, refer to pages 41,43
(Used Before Serial #5501) D To Service, refer to pages 42 43
68 065564 Hose Side Cover ............... 1 € For Replacement, order part #046040.
065327 HHCS S5/16 x3/4............. 3 F For Replacement, order part #046041.
(3)5/16 HN - (3) LW G For Replacement, order part #620224.
69 070516 Hose Top Cover................ 1 H For Replacement, order part #620222.
064327 HHCSS5/16x3/4............. 5 4 For Replacement, order part #044642.
(5)5/16 LW - (5) PW k To Service, refer to pages 31,32
(Used After Serial #5500) L To Service, refer to pages 29,30
70 046440 Torque Wrench Bracket - Right .. 1 M For Replacement, order (1) 058385, (1) 17H361, (4)
650428 HHCS 5/16x5/8 ..vvvuvn..... 2 BI1162B, (1) 051948, (1) 056283, (1) 650429 and (1)
(2)5/16 HN - (2) LW 654025.
N To Service, refer to pages 27,27

24

o To Service, refer to pages 40,43



CB600 - TRANSMISSION
(For 540 RPM Tractor PTO)

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

Ref.

o0 ~3 O\ W =

O o

11

12
13

14
15

16
17

Part No.
No. Part Name Req.
H7671A  Transmission Shim .005 - Grey .... 2
H7672A  Transmission Shim .007 - Green . ... 2
H7673A  Transmission Shim .020 - Black . ... 3
R13007C TransmissionCap ............ 1
650429  Hex.Hd.Cap Screw 3/8x3/4Gr.5.. 4

(4) 3/8 LW 654026

R13113  Transmission Cap Gasket ........ 1
041916  LockNut .................. 1
041917 LockWasher ................ 1
042809  Transmission Housing .......... 1
045668  Relief Fitting .. ............ 1
660004  PipePlug-1/2 ............ 1
042810  Cover Gasket ................ 1
042811  Drive Shaft Bearing - Right . ..... 1
650430  Hex.Hd.Cap Screw 3/8x1Gr.5... 4

(4) 3/8 LW 654026

042813 Transmission Shim .005 - Grey .... 1
(Two req’d. before Serial No. 8601
042814  Transmission Shim .0075 - White .. 2
042815  Transmission Shim .020 - Black .... 3
(Two req’d. before Serial No. 8601)
042816  ShimWasher ................ 1
042817  Drive Shaft Bearing - Left ... ... .. 1
650430  Hex.Hd.Cap Screw3/8x1Gr.5... 4
(4) 3/8 LW 654026
042851  Gear-(37T) ......... ... ... 1
042852  Pinion-(20T) ................ 1

Ref.
No.

18

19
20

Part No.
No. Part Name Reg.
042858 Shim Washer ................ 3
(One req’d. before Serial No. 10301)
042914"  Shim Washer ................ 1
042940  Transmission Cover .. .......... 1
650429  Hex.Hd.Cap Screw 3/8x3/4Gr.5.. 4
(4) 3/8 LW 654026
042941  Drive Shaft 1-3/4x19-7/8 .. .. .. .. 1
655536  Woodruff Key3/8x1-1/4 Hrd. .. 1
042942  Driven Shaft 1-3/4x15-13/16 .... 1
042946  Bearing Spacer .............. 1
043835 Transmission Assembled . ....... 1
(For 540 RPM Tractor PTO)
650433  Hex.Hd.Cap Screw 1/2x1Gr.5... 4
(4) 1/2 LW 654030
043836  BearingCup ................ 3
043837 BearingCone . .-.............. 3
043838 OilSeal .................... 1
043839 OilSeal .................... 1
043840 OilSeal ......... ... ... ..... 1
043841 RetainingRing .. ............ 2
043842 Retaining Ring .............. 1
059489 Shim Washer .010 .. .......... 1
520046  BearingCup ................ 1
520047  BearingCone ................ 1

AFor Replacement, Order Two 042858.

25



CB600 - TRANSMISSION

(For 1000 RPM Tractor PTO)

15
3
IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.
30
Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 H7671A  Transmission Shim .005 - Grey - - .- 2 17 042858  Shim Washer - - .. -«.......... 3
2 H7672A  Transmission Shim .007 - Green - - - - 2 (One req’d. before Serial No. 10301)
3  H7673A  Transmission Shim .020 - Black - ... 3 18 042914 Shim Washer - .- --.......... 1
4 R13007C Transmission Cap - -« -« ccn v 1 19 042940  Transmission Cover « - -« v .- .. .. 1
650429  Hex.Hd.Cap Screw 3/8x3/4Gr.5- - 4 650429  Hex.Hd.Cap Screw 3/8 x 3/4Gr.5- . 4
(4) 3/8 LW 654026 (4) 3/8 LW 654026
5 RI13113  Transmission Cap Gasket - - .- .- -. 1 20 042941  Drive Shaft 1-3/4 x 19-7/8 - - . . . . .. 1
6 041916  LockNut - -v-vevennn... ... 1 655536 Woodruff Key 3/8x1-1/4Hrd. - - - 1
7 041917  Lock Washer - ---v.vonvnn ... 1 21 042942  Driven Shaft 1-3/4x 15-13/16- . . . . . 1
8 042809  Transmission Housing « - -« - .- ... 1 22 042946  Bearing Spacer - c - .. 1
045668 Relief Fitting - - - - ... ....... 1 23 043836  BearingCup - -« 3
660004  PipePlug-1/2-- -+ «vvvn.. 1 24 043837  BearingCone - - -+ -- ... ... 3
9 042810 Cover Gasket -« - -« v v v v v e en .. 1 25 043838 OilSeal -« -« v v v v i iiii ... 1
10 042811 Drive Shaft Bearing - Right ... .. 1 26 043839 OilSeal - - -« -vvvveiii... 1
650430  Hex.Hd.Cap Screw3/8x1Gr.5 -. 4 27 043840 OilSeal - - -« v v vmi ... 1
(4) 3/8 LW 654026 28 043841  RetainingRing -« . .......... 2
11 042813  Transmission Shim .005 - Grey - - .- 1 29 043842  RetainingRing - .- -« vvo ... 1
(Two req’d. before Serial No. 8601) 30 043845  Transmission Assembled - ......
12 042814  Transmission Shim .007 - Green - - - . 2 (For 1000 RPM Tractor PTO)
13 042815  Transmission Shim .020 - Black - - .. 3 650433  Hex.Hd.Cap Screw 1/2x 1-1/4Gr.5 4
(Two req’d. before Serial No. 8601) (4) 1/2 LW 654030
14 042816  Shim Washer - ---vcvvvon.... 1 31 059489  Transmission Shim .010 -+ ...... 1
15 042817  Drive Shaft Bearing - Left - - -« - - . . 1 32 520046  BearingCup - -+ 1
650430  Hex.Hd.Cap Screw3/8x1Gr.5 -. 4 33 520047  BearingCone - -« - e+ ea.n. 1
(4) 3/8 LW 654026
16 0666184 Bevel Gear (28T) -+« - vvv v 2 A For Replacement, order in pairs.

B For Replacement, order part #042858.

26




CB600 - LENGTH-OF-CUT TRANSMISSION

(Used Before Serial #8601)

IMPORTANT: Order by Part Number - DO
NOT use lllustration Reference Numbers.

21



CB600 - LENGTH-OF-CUT TRANSMISSION

(Used Before Serial #8601)

Ref.
No.

NN B W

26
27

28
29

28

Part No.

No. Part Name Req.
10E20 Shim Washer . ............... 5
17H238  GearBushing ................ 1
H267A Shim Washer ................ 2
H6074A  GearBushing ................ 2
H7126 Shim Washer ................ 9
H7165 Spacer Washer .. . ............. 4
042805  Transmission Housing .......... 1

045668 Relief Fitting . ............. 1

650208  Soc.Hd.SetScrew 5/16x3/4 .... 1

660004  PipePlug-1/2 ............ 1
042806  Clutch Shaft Bearing .......... 1

650400  Hex.Hd.Cap Screw 5/16x1Gr.5 .. 4

(4) 5/16 LW 654024
042807  Cover Gasket ................ 1
042808  Clutch Shaft Bearing Gasket . ... .. 1
042827  Double Gear (15T-29T). . ........ 1
042831  Forward Clutch Gear - (29T) ... ... 1
(Includes H6074A Bushing)
042834  Reverse Idler Gear (12T) ........ 1
(Includes 17H238 Bushing)
042836  Reverse Drive Gear (14T) ........ 1
042837  Drive Gear (15T) . ... .......... 1
042841  Lower Roll Drive Gear (25T) ... ... 1
042845  Upper Roll Drive Gear (30T) ... ... 1
042848  Reverse Clutch Gear 25T) ...... 1
042849  Reverse Gear ClutchHub .. ...... 1
(Includes H6074A Bushing)
650400  Hex.Hd.Cap Screw 5/16 x 1 Gr.5.. 4
(4)5/16 LW 654024
042853  Sliding Clutch  .............. 1
042855  Shim Washer ................ 13
042864  Shim Washer ................ 3
042870  Shifter Yoke ................ 1
042945 Clutch Spacer . ............. 1
042947  Transmission Drive Shaft 17/16 x 13-3/8&1
(Used before Serial No. 5501)

655533  Woodruff Key 5/16 x 1 Hrd. . ... 2

046853  Transmission Drive Shaft 1-7/16x14-5/81
(Used after Serial No. 5500)

655533  Woodruff Key 5/16 x 1 Hrd. . ... 2
042948  Spacer .................. .. 1
042949  Transmission Shaft 1-1/4x9-11/16 .. 1

655533 Woodruff Key 5/16 x 1 Hrd. . ... 2
042950  Roller Drive Shaft-Upper1-1/4x11-1/4 1

655533  Woodruff Key 5/16 x 1 Hrd. . ... 2
042951%  Roller Drive Shaft-Lower 1/4x13-1/16 1

(Used before Serial No. 5501)

655533  Woodruff Key 5/16 x 1 Hrd. . ... 2

046851%  Roller Drive Shaft-Lower
1-1/4x12-15/16 .. .......... 1
(Used after Serial No. 5500
and before Serial No. 6251)

655533  Woodruff Key 5/16 x 1 Hrd. . ... 2
048058°  Roller Drive Shaft Lower 1-1/4x12-3/4 1

(Used after Serial No. 6250
and before Serial No. 8175)

655533  Woodruff Key 5/16 x 1 Hrd. . ... 2

052473 Roller Drive Shaft-Lower1-3/16x12-3/41
(Used after Serial No. 8174)
655533 Woodruff Key 5/16 x 1 Hrd. . ... 2

Ref.

No.

30
31

32
33
34

35
36

Part No.

No. Part Name Req.

042952 Spacer .. ... 2

042953  Clutch Shaft 1-5/8 x 13-7/8 .. .. .. 1
(Used before Serial No 5501)

655533  WoodruffKey 5/16 x 1 Hrd. . ... 1
046852  Clutch Shaft 1-5/8 x 13-1/2 .. .. .. 1

(Used after Serial No. 5500
and before Serial No. 6251)

655533  WoodruffKey 5/16 x 1 Hrd. . ... 1

048057  Clutch Shaft 1-5/8 x 13-5/16 .. .. .. 1
(Used after Serial No. 6250)

655533  WoodruffKey 5/16 x 1 Hrd, . ... 1
042954  Reverse Idler Shaft 1 x 3-3/16. . .. .. 1
042955  Spacer ................ PR |
043329 Transmission Assembled. . . ... .. .. 1

(Used before Serial No. 5501)
046877  Transmission Assembled .. ...... 1
(Used after Serial No. 5500)
043330%  Hair Pin Cotter . ............. 2
043335°  Transmission Cover ............ 1
(Used before Serial No. 1101)
044648  Transmission Cover .. .......... 1
(Used after Serial No. 1100)
650433  Hex.Hd.CapScrew 1/2x1Gr.5 .. 4
(4) 1/2 LW 654030
043338  ShifterFork . ............... 1

655533  Woodruff Key 5/16 x 1 Hrd. . ... 1
043677  ExpansionPlug .............. 1
043690  BallBearing ................ 8
043691 BallBearing ................ 2
043692  OilSeal .................... 8
043693  OiiSeal .................... 2
043694 Retaining Ring .............. 5

(Six req’d. before Serial No. 6251)
043895 Shim Washer ................ 8
(Six req’d. before Serial No 6251)
044650 Transmission Bearing Cover . ... .. 1
(Used after Serial No. 1100)
650400  Hex.Hd.Cap Screw 5/16 x 1 Gr.5 . 3
(3) 5/16 HN 653007 - (3) 5/16 LW 654024
052476  Spacer .................... 1
(Used after Serial No. 8174)
540005  RetainingRing .............. 8
540006  RetainingRing .............. 2
540014 RetainingRing . ............. 1
540016 RetainingRing . ............. 2

A For Replacement, Order 052475 w/One 052476.
For Replacement, Order 052474 w/One 052476.
For Replacement, Order 052473 w/One 052476.
For Replacement, Order 044648 w/One 044650.
€ For Replacement, Order 9H300.



CB600 - LENGTH-OF-CUT TRANSMISSION

(Used After Serial #8600 & Before Serial 15801)

12 45 IMPORTANT: Order by Part Number - DO

11 . NOT use Hlustration Reference Numbers.
(o ;
34

29



CB600 - LENGTH-OF-CUT TRANSMISSION
(Used After Serial #8600 & Before Serial #15801)

Ref. Part No. Ref. Part No.
No. No. Part Name Req. No. No. Part Name Req.
1 H6074A  GearBushing .. .............. 2 26 049359  Gear(2IT) .. ..., 1
2 H7126 Shim Washer .. .............. 3 27 049360 Spacer .. .. ..., 1
3 H7165 Spacer Washer  .............. 5 28 049361 Roller Drive Shaft - Upper
4 042831 Forward Clutch Gear (29T) ...... 1 1-3/16 x6-5/16 . ........... 1
(Includes H6074A Bushing) 655533  WoodruffKey 5/16 x 1 Hrd. . ... 2
5 042853  SlidingClutch .. .............. 1 29 049362 Spacer .................... 3
6 042855  Shim Washer ................ 11 (Used before Serial No. 11902)
(Used before Serial No. 11902) 056341 Spacer ... L, 3
H7747B  Shim Washer ................ 13 (Used after Serial No. 11901)
(Used after Serial No. 11901) 30 049363  Lower Roll Drive Gear (25T) . . .. .. |
7 042864  ShimWasher ................ 10 31 049364" Transmission Shaft 1-3/16 x8-5/8 .. 1
8 042870  Shifter Yoke ................ 1 (Used before Serial No. 11902)
9 043330 HairPinCotter .............. 2 655533  Woodruff Key 5/16 x 1 Hrd, . ... 2
(Used before Serial No. 11902) 056334  Transmission Shaft 1-3/16x8-5/8 .. 1
9H300 Hair Pin Cotter .............. 2 (Used after Serial No. 11901)
(Used after Serial No. 11901) 655533  WoodruffKey 5/16 x 1 Hrd. ... 2
10 043338  ShifterFork ................ 1 32 049365  Upper Roll Drive Gear (29T) . . . . .. 1
655533  Woodruff Key 5/16 x 1 Hrd. . ... 1 33 049366 Gear(15T) .. ................ 3
11 043690  BallBearing . ............... 9 34 049367  BearingCan Shield ............ 2
(Ten req’d. before Serial No. 11902) 35 049368  Transmission Drive Shaft 1-3/16 x 7-3/4-2
12 043692 OilSeal .................... 5 655533  Woodruff Key 5/16 x 1I"Hrd. . ... 2
(Six req’d. before Serial No. 11902) 36 049369  Reverse Idler Shaft 1 x2-31/32 .... 1
13 043694  RetainingRing .............. 5 37 049370 O-Ring -« - uviii ... 1
(Six req’d. before Serial No. 11902) 38 049371  SpiralPin .................. 1
14 043895  ShimWasher ................ 8 39 0512128 Transmission Assembled ........ 1
15 044110  RetainingRing .............. 9 (Used before Serial No. 11902)
16 044650  Transmission Bearing Cover . ... .. 1 056280°  Transmission Assembled ........ 1
650400  Hex.Hd.Cap Screw 5/16x1Gr.5.. 3 (Used after Serial No. 11901
(3) 5/16 HN 653007 - (3) 5/16 LW 654024 and before Serial No. 12501)
17 049335  Drive Gear (15T) - ... .o nv ot n. 1 058385  Transmission Assembled ........ 1
(Includes 049337 Bushing) (Used after Serial No. 12500)
18 049337  Gear Bushing .. .............. 1 650429  Hex.Hd.Cap Screw 3/8x3/4 .... 1
19 049339  Transmission Housing . ......... 1 (1) 3/8 LW 654026
(Used before Serial No. 11902) 40 052435  Reverse Clutch Gear 25T) ...... 1
045668 Relief Fitting - . ............ 1 41 052437  Transmission Cover .. .......... 1
056281  Transmission Housing .. ........ 1 650432  Hex.Hd.Cap Screw 1/2x1Gr.5... 4
(Used after Serial No. 11901) (4) 1/2 LW 654030
045668  Relief Fitting - ... .......... 1 42 056282 OilSeal .................... 1
20 049341 Bearing Housing ... ........... 1 (Used after Serial No. 11901)
650400  Hex.Hd.Cap Screw 5/16x1Gr5.. 6 43 056335 SetCollar .................. 1
(6) 5/16 LW 654024 (Used after Serial No. 11901)
21 049344  CoverGasket ................ 1 650202  Soc.Hd.Set Screw 5/16x5/16.... 2
22 049345 Bearing Housing Gasket . ....... 2 44 056352 BallBearing ................ 1
23 049346  Clutch Shaft 1-5/8 x 13-9/16 . . .. .. 1 (Used after Serial No. 11901)
(Used before Serial No. 11902) 45 540014  RetainingRing .............. 1
655533  Woodruff Key 5/16 x 1 Hrd. . ... 1 .
056284  Clutch Shaft 1-5/8 x 13-3/4 ...... 1 A For Replacement, order 056334 with One 056335
(Used after Serial No. 11901) and Two 650202.
24 . 049355 Spacer ... 1 B For Replacement, order (1) 058385, (1) 17H361, (4)
(Used before Serial No. 11902) B11162B, (1) 051948, (1) 056283, (1) 650429 & (1)
25 049357  Roller Drive Shaft - Lower 654025. .
1-1/4 X 12304 o oo 1
655533  Woodruff Key 5/16 x 1 Hrd. .. .. 2

30



- CB600 - LENGTH-OF-CUT TRANSMISSION

- (Used After Serial #15800)

IMPORTANT: Order by Part Number - DO
NOT use lllustration Reference Numbers.

3



CB600 - LENGTH-OF-CUT TRANSMISSION

(Used After Serial #15800)

Ref.
No.

— O D00V B W e

—

12
13
14

15
16
17
18
19
20

21
22
23

24
25

32

Part No.
No. Part Name Req.
3HS55A Washer....oovveiiiiiiinnnn,,
H267A Shim Washer ............ As Req
9H300 Hairpin Cotter ......ovvvvvvinn.
042864 Shim Washer ............ As Req
043690 Ball Bearing ...................
043691 Ball Bearing ...........ccvuut.
043692 OilSeal .......covvvvvviiiinnt,
043693 OilSeal .....coovvvvvninnna...
043694 Retaining Ring.................
044110 Retaining Ring.................
044650 Transmission Bearing Cover .....
650400 HHCSS5/16x 1 ........... ...
(3)5/16 HN - (3) LW
049344 Cover Gasket ..................
049359 Gear 21T)....ooviiiiiii ...
049361 Roller Drive Shaft - Upper
1-3/16 X 6-5/16 ..............
655533 Woodruff Key 5/16 x 1 Hrd....
049363 Lower Roll Drive (25T) .........
049366 Gear (I5T). oo gee v,
056282 OilSeal ...........coiiiii....
056341 Spacer ... .
056352 Ball Bearing ...................
060153 Transmission - Assembled .......
650400 HHCS 3/8x3/4 .............
660004 Pipe Plug - 1/2...............
655533 Woodruff Key 5/16 x 1 Hrd....
(4)3/8 LW
060154 Clutch ...,
060150 Clutch Gear ...................
060164 Shifter Fork ...................
655533 Woodruff Key 5/16 x | .......
060167 Sprocket (20T) ........counn....
060170 Bearing Housing Gasket.........

Ref.
No.

26
27
28
29

30
31
32

33
34
35

36
37
38
39
40
41
42

43

44

45

46

Part No.
No. Part Name Req.
060171 Wheel Spacer ..........cvvu.e.,
060172 Shim Washer ............ As Req’d.
060173 SpPacer vuutiii
060174 Transmission Drive Shaft
1-3/16 x 7-3/4 ...ovvinnnn,
655533 Woodruff Key 5/16 x 1 Hrd....
060175 Transmission Wheel Shifter......
060176 Shim Washer ............ As Req’d.
060177 Bearing Housing ...............
650400 HHCS 5/16 x 1 ..............
(6) 5/16 LW \
060179 Clutch Shaft 1-5/8 x 13-3/4......
060180 Drive Sprocket (12T) ...........
060181 Transmission Shaft -
1-3/16 x8-5/8 ...
655533 Woodruff Key 5/16 x 1 Hrd....
060182 Gear (I5T)..oovveiin i
060183 Gear (29T)..vvvviiiii i,
060184 Bearing Shield Cap .............
060185 SetCollar ........covvvinnn..
650202 SHSS 5/16 x5/16............
060186 Shim Washer ..................
060187 Spacer ....... ..o,
060188 SetCollar ...........coovvnttt.
650202 SHSS 5/16 x5/16............
060189 Roller Drive Shaft - Lower
1-1/4 x 12-3/4 ... ia..
655533 Woodruff Key 5/16 x 1 Hrd....
060192 Roller Chain (#60) of 28 Links In-
cluding One (500208) Coupler
Link ...,
060194 Transmission Housing...........
570016 Relief Fitting ................
540006 Retaining Ring.................



CB600 - DEFLECTOR CONTROL & SUPPORT
(Used Before Serial #8175)

IMPORTANT: Order by Part Number - DO
NOT use lilustration Reference Numbers.

3



CB600 - DEFLECTOR CONTROL & SUPPORT

(Used Before Serial #8175)

Ref. Part
No. No. Part Name
1 1H58D Blower Lock Bolt . .........
(2) 1/2 HN 653018 - (2) 1/2 PW 654009
2 3EI136 Deflector Pivot Spacer ........
3 9H253 Deflector Cap Spacer ........
4 H267 Shim Washer . .............
5 H655B DeflectorWorm ............
6 H659G® Deflector . ...............
(Used before Serial No. 5501)
046781%  Deflector ................
(Used after Serial No. 5500)
650275  Truss Hd. Screw 3/8 x 3/4 Gr.5 ..
(4) 3/8 HN 653010 - (4) 3/8 LW 654026
7 H661D Deflector Cap Control ........
8 H670 Control Spring. . .. ..........
9 H6013B  Deflector Hold-Down ........
650431 Hex.Hd.Cap Screw 3/8 x 3

(8) 3/8 HN 653010
10 H6053A  Deflector Ring Spacer
11 H6080A  Deflector Control Chain
12 H6081C  Cap Control Base
650400

Hex.Hd.Cap Screw 5/16 x1 Gr.5 .. 2

(2).5/16 HN 653007 - (2) 5/16 LW 654024

13 H6124B® Deflector Cap Spring
652021
(1) 1/4 HN 653005 - (1) 1/4 PW 654002

(1) 1/4 LW 654022

Carriage Bolt 1/4x3/4 ... ...

14 Ho6138C  Deflector Worm Spacer . ....... 2
15 H6144B  Deflector Control Yoke ........ 1
16 H6145 Deflector Worm Pin 1/4 x 1-1/2 .. 1
17 He6151 Cap Control Pawl . ........... 1
650010  Hex.Hd.Cap Screw 1/4x1-1/4 .. 2
650396  Hex.Hd.Cap Screw 3/8x1-1/4Gr.5 1

(3) 1/4 HN 653005 - (2) 3/8 HN 653010
(1) 1/4 HLN 653071
18 H6152 Cap Control Ratchet
650008  Hex.Hd.Cap Screw 1/4x 1
650396
(3) 1/4 HN 653005 - (2) 3/8 HN 653010
(1) 3/8 PW 654006
19 H6153 Control Spring Toggle
650565
(1) 1/4 PW 654002 - (1) 1/4 LW 654022
20 H6154A  Deflector Cross Brace
650393

Hex.Hd.Cap Screw 1/4x 5/8Gr.5. .

Hex.Hd.Cap Screw 5/16 x 3/4Gr.5

Hex.Hd.Cap Screw 3/8x1-1/4Gr.5 1

(5) 5/16 HN 653007 - (5) 5/16 LW 654024

21 H6155A  Deflector Tie Strap
(Used before Serial No. 5501)

22  H6156B  Deflector Slide

23 H6157 Throw-Out Link

650262  Truss Head Screw 1/4 x 5/8

(1) 1/4 HN 653005 - (2) 1/4 PW 654002

(1) 1/4 LW 654022
24 H6167
650393

Deflector Gear Housing - Upper . . ..
Hex.Hd.Cap Screw 5/16 x3/4Gr.5

B

(4) 5/16 HN 653007 - (4) 5/16 LW 654024

25 H6168

650425  Hex.Hd.Cap Screw 3/8 x 2-3/4

(2) 3/8 HN 653010 - (2) 3/8 LW 654026

34

Deflector Gear Housing - Lower . . ..

[\

Ref.
No.

26
27
28
29

30

31

32
34
35

36
37

38
39
40

41
4
43

44

45

46

47

Part
No. Part Name
H6169 Gear Housing Support
650490  Hex.Hd.Cap Screw3/8x1Gr.5 ..
(2) 3/8 HN 653010 - (2) 3/8 LW 654026
H6170A  Idler Gear Spacer. .. ...........
H6175 Adjustment -Bolt
(2) 3/4 HN 653025
H6190C*  Deflector Cap
650565  Hex.Hd.Cap Screw 1/4x5/8Gr.5. .
650104  Hex.Hd.Cap Screw 1/2x 1
(1) 1/4 HN 653005 - (2) HLN 653077
(1) 1/4 PW 654002 - (1) 1/4 LW 654022
H6203B  Deflector Pivot Bracket
650435 Hex.Hd.Cap Screw 1/2 x 2-1/4-Gr.5
(1) 1/2 HN 653018 - (1) 1/2 LW 654030
H6220 Deflector Control Gear
650579  Hex.Hd.Cap Screw 3/8x1-3/4Gr.5
(2) 3/8 HN 653010 - (2) 3/8 LW 654026
H6221 Deflector Control Clamp
He6257 Gear Housing Spacer
M12139  Deflector Control Pulley
R13081E Deflector ControlCord + . . . ... ...
R13055  Universal Joint Trunnion
R13114B Worm Idler Gear (127T)
650126  Hex.Hd.Cap Screw 1/2x 3-3/4
(1) 1/2 HN 653077
R13116B Deflector Worm Shaft
R13118  Control Yoke PivotPin . . . . .. .. ..
R13119  Control Yoke Pivot
650400 Hex.Hd.Cap Screw 5/16x1 Gr.5 . .
650359  Hex.Hd.Cap Screw 5/16 x 2-3/4Gr.5
(3) 5/16 HLN 653073 - (3) 5/16 PW 654004

040164 S-Hook -« vvvi i i
043115 Deflector Mast Brace - Upper . . . . ..
043118  Mast Brace Collar ............
650241  Sq.Hd.SetScrew1/2x1 ......
043119  Deflector Pivot Support ........
(Used before Serial No. 5501)
046843  Deflector Pivot Support  ........
(Used after Serial No. 5500)
043230  Adjustment Brace Base ........
650109  Hex.Hd.Cap Screw 1/2 x 1-1/2 . ..
650434  Hex.Hd.Cap Screw 1/2 x 1-3/4Gr.5

(2) 1/2 HN 653018 - (2) 1/2 LW 654030
043233 SupportBrace . . ..............
650433 Hex.Hd.Cap Screw 1/2x 1-1/4Gr.5
(2) 1/2 HN 653018 - (2) 1/2 LW 654030
043918  Deflector Swing Control
650577  Hex.Hd.Cap Screw 5/16 x 1-1/2Gr.5
(1) 5/16 HN 653007 - (1) 5/16 LW 654024

AFor Replacement, Order 052593.

B For Replacement, Order (1) 059496 Deflector
Assembly (1) 055516 Deflector Hole Cover
and Two 5/16 HN 653007.

€ For Replacement, Order 056336.

1

2



CB600 - DEFLECTOR CONTROL & SUPPORT

(Used After Serial #8174)

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

33



CB600 - DEFLECTOR CONTROL & SUPPORT

(Used After Serial #8174)

Ref. Part
No. No. Part Name
1 3EI36 Deflector Pivot Spacer ........
2 Al62 Compression Spring ..........
3 9H253 Deflector Cap Spacer .........
4 H6013B  Deflector Hold-down .........
650431 HHCS 3/8 x3 Grade 5 ......
(8) 3/8 HN
S H6053A Spacer .......cooiiiiiiiinnnnn
6 H6144B  Deflector Control Yoke .......
650392 HHCS 5/16 x 1-1/2 Grade 5. ...

(1)5/16 HN - (1) LW

7 H6154A  Deflector Cross Brace .........
HHCS 5/16 x 1-1/2 .........

650392
(3)5/16 HN - (3) LW

8 H6155A  Deflector Tie Strap ...........
HHCS S5/16x1....... ...

065388
(2) 5/16 HN - (2) LW
9 H6156B
10 H6203B
650308
(1) 1/2 HN - (1) LW
11 H6221
12 B11433A
13 MI2139
14 RI13055
15 RI3118
16 RI3119
065338
650784
(3) 5/16 HLN - (3) PW
17 040775
18 043118
650864
19 047028
20 049061
21 0521254
570002
650737
(4) 3/8 HN - (4) LW
22 052181a
570002
650737
(4) 3/8 HN - (4) LW
23 052497
24 052500
650579
(2) 3/8 HN
(1) 5/16 PW
25 052501
26 052502
27 052503
28 052506
29 052507
30 052510
650528
(2) 3/8 HN - (2) LW - (2) PW

36

Deflector Slide .....ovvvvvnnn.
Deflector Pivot Bracket ...... .
HHCS 1/2 x2-1/2 ...... ...

Deflector Control Clamp ......
S-Hook ...vviiiiiaiii,
Deflector Control Pulley ......
Universal Joint Trunnion ......
Control Yoke Pivot Pin .......
Control Yoke Pivot...........

HHCSS5/16 x 1 ...........

HHCS 5/16 x 2-3/4 .........

.

Roll Pin1/4 x 1-1/4..........
Mast Brace Collar ............
SHSS1/2x INF............
Spacer ....oviiiiiiii
Washer.......oovevviiivnenn
Roll Pin 5/16 x 2-1/2.....
Grease Fitting. ..............
PTHMS 3/8 x3/4 .........

.

Deflector ......coovvviinnn.n.
Grease Fitting...............
PTHS 3/8 x3/4 .....cc.....

Deflector Worm Shaft ........
Knob coviiiiiiiiiiiiiianns
HHCS 3/8x 1-3/4 ..........

..

Pivot ...
Clutch Facing................
Clutch Facing................
Deflector Control Gear Clamp ...

HHCS3/8x2.....0vvvvnn.

.o

Ref.
No.

31
32
33

34
35

36
37

38
39

40

41

42

43

44

45
46

A For Replacement, order (1) 059496 Deflector Assem-
bly, (1) 055516 Deflector Hole Cover and (2)5/16 HN

Part .
No. Part Name Req.
052513 Compression Spring ............
052515 Deflector Worm................
052518 Pulley Bracket .................
064327 HHCS 5/16 x3/4 ........ ...
(1)5/16 HN - (1) LW - (1) PW
052593 Deflector Cap.......covvvivinnnn
650432 HHCS 1/2x1......cooiinit.
(2) 1/2 HLN
052595 Deflector Control Cord
3/16 x 138 ..o
052596 Deflector Hold-down Spacer ... ..
052876 Support Brace .................
064007 HHCS 1/2x1-1/2 ... ...t
063854 HHCS 1/2x1-3/4 ............
650142 HHCS S5/8 x 1-1/2 ... ... .. ...

(2) 1/2 HN - (2) LW
(2) 5/8 HN - (2) LW - (2) PW

052878 Deflector Mast Brace - Upper....

052881 Deflector Pivot Support.........

570005  Grease Fitting.................

053934 Hose Clamp ............ooouut.
(Used After Serial #10300)

054107 Deflector Control Bracket - Front
(Used After Serial #10300)

064017 HHCS3/8x1...........o..t.

650493 HHCS 3/8 x2-3/4 ............

(2) 3/8 HN - (2) HLN - (2) LW - (4) PW

052589 Deflector Control Bracket - Front
(Used Before Serial #10301)
054110 Deflector Worm Bracket - Rear ..
(Used After Serial #10300)
064017 HHCS3/8 x 1 .......c..cuu...
650493 HHCS 3/8 x2-3/4 ............

(2) 3/8 HN - (2) LW - (2) PW

052591 Deflector Worm Bracket - Rear ..
(Used After Serial #10301)

054113 Backing Plate ..................
(Used After Serial #10300)

064327 HHCSS5/16 x3/4.............

(6) 5/16 HN - (6) LW

052592 Backing Plate ..................
(Used Before Serial #10301)
055153 Deflector Control Crank ........
(Used After Serial #10300)
052509 Deflector Control Crank ........
(Used Before Serial #10301)
055700 Deflector Control Assembled.....
056336 Deflector Cap Spring ...........
652021 CB1/4x3/4 ..oviiiiiinn.,

(2) 1/4 HN - (2) LW - (2) PW

(653007).



CB600 - BLOWER FAN & OUTLET

IMPORTANT: Order by Part Number - DO 22
NOT use Illustration Reference Numbers.

Part . ) /‘

Ref.

No. No. Part Name Req. 1
1 H7155  Hexagon Head Cap Screw-1/2x2 2 2 1
(Used After Serial #14100) &
2 DOIITA  Washer....oovvuurnaeeeeeennnns 2 Ref.  Part No.
(Used After Serial #3400) No.  No. Part Name Req.
3 043114 Blower Inlet Seal - Side ......... 2 6 043139 Blower Shaft - 1-7/16 x 12-9/16.. 1
4 043124 Blower Inlet Seal - Upper........ 1 655521 Tapered Key 3/8 x 2........... 2
5 043125 Blowr Inlet Seal - Lower ........ 1 7 043141 Blower DisC vovvvvvvnvnniennens 1



CB600 - BLOWER FAN & OUTLET

Ref.
No.

8
9
10

11
12

18
19
20
21
22

23
24

25

26

27

28

29

30

31

38

Part No.

No. Part Name Req.

043146 Blower Arm - Front ............ 4

043147 Blower Arm - Rear ............. 4

043148 Blower Side - Front............. 1

652026 CB5/16 x3/4 ................ 14

652028 CBS5/16x1 ..ovvvuniioina... 2
(14) 5/16 HN - (14) LW - (14) PW

043151 Blower Rim.................... 1

043159 Blower Bearing Housing......... 1

570002  Grease Fitting................. I

650693 HHCS 3/8 x4-1/2 ............ 4

(4)3/8 HN - (4) LW - (4) PW

043163 Blower Bearing Shim #16 Ga. .... 3

043164 Blower Bearing Shim - #10 Ga.... 1

043178 Fan Adjustment Cover.......... 1

043305 Drive Guard Support ........... I
(Used Before Serial #8601)

043308 Guard Support Pivot ........... 1
(Used Before Serial #8601)

043310 Latch ..ot 1
(Used Before Serial #8601)

043313 Latch Bracket.................. 1
(Used Before Serial #8601)

043314 U-Bolt ..., 2
(Used Before Serial #8601)

043317 Latch Bracket Brace ............ l
(Used Before Serial #8601)

043320 Belt Guard Bolt 3/8 x 18-1/2 .... 1
(Used Before Serial #8601)

043683 Ball Bearing ................... 2
044225 Blower Bearing Shim ........... 1
(Used After Serial #3000)

047269 Warning Bracket ............... 1
(Used After Serial #5500)

650567 STHSS 5/16x1/2 ............ 2
(2) 5/16 HN - (2) LW
048070 Blower Bearing Shim ........... 1
(Used After Serial #8600)
052858 Guard Angle Support ........... 1
(Used After Serial #8600)
064327 HHCSS5/16 x3/4............. 4
(4)5/16 HN - (4) LW - (2) PW
052859 Guard Bracket - Right .......... 1
(Used After Serial #8600)
064327 HHCSS5/16 x3/4............. 3
(3)5/16 HN - (3) LW - (3) PW
052860 Guard Bracket Center........... 1
(Used After Serial #8600)
064327 HHCSS5/16x3/4............. 3
065388 HHCSS5/16x 1 ............... 2
(5)5/16 HN - (5) LW - (2) PW
052861 Guard Bracket - Upper Left...... |
(Used After Serial #8600)
064327 HHCSS5/16 x3/4............. 2
065989 HHCS3/8x3/4.............. 2
(2)5/16 HN - (2) LW
(2)3/8 HN - (2) LW - (2) PW
052862 Guard Bracket - Lower Left ..... 1
(Used After Serial #8600)
064327 HHCSS5/16x3/4............. 3
065388 HHCSS5/16x1............... 2

(5)5/16 HN - (5) LW

34

35

36

37

38

39

40

41

650235 SQHSS 3/8 x2-1/2 ........
650856 SQHSS 5/8 x1-1/2 ........
(8) 3/8 HIN .
(4) 5/8 HIN
052853 Blower Support Beam........
(Used After Serial #8600 and
Before Serial #14100)
043165 BLower Support Beam .......
(Used Before Serial #8601)
059454 Belt Guard - Right............
(Used After Serial #14700)
- 052857 Belt Guard - Right...........
(Used After Serial #8600 and
Before Serial #14701)
059455 Belt Guard - Left............
(Used After Serial #14700)
052864 Belt Guard - Left.............
(Used After Serial #8600 and
Before Serial #14701)
043318 Belt Guard ..................
(Used Before Serial #8601)
060530 Latch Pin ..................
064001 HHCS 1/2x1-1/4 .........

42
43
44

Part
No.

052874

Part Name

(Used After Serial #8600)
(2)5/16 HN - (2) LW - (2) PW

052888 Blower Side - Rear ..........
(Used After Serial #8600)

650438 CBS5/16x3/4 .............

652135 CBS5/16x1 ...coouvii....

BeltClasp .......oovvvnnn...

(12) 5/16 HN - (3) WN - (12) LW - (6) PW

043149 Blower Side - Rear ..........
(Used Before Serial #8601)
055538 Blower Disc - Assembled .....
(Used After Serial #14100)
043140 Blower Disc - Assembled .....
(Used Before Serial #14101)
055540 Blower Fan Plate..............
650457 CB1/2x1-1/4.............

(16) 1/2 HN - (16) LW
(16) 7/16 PW
056759
(Used After Serial #14100)
3)1/2 HN - (1) LW
1H58D
(Used Before Serial #14101)
059013
650441
065989
(9) 3/8 HN - (9) LW - (6) PW
059016

CB3/8x1

- (Used After Serial #14100)

(1) 1/2 HN - (1) LW - (2) PW

043122 LatchPin ..................
(Used Before Serial #14101)
655006 Cotterpin 1/8 x 1............
061636 Bolt 1/2x 10-1/2............
520093 Bearing Collar ...............
540006 Retaining Ring...............

(Used Before Serial #4151)

Outlet Toggle ............ .

Blower Lock Bolt............
Blower Outlet . ...............

HHCS 3/8 x3/4...........

Blower Support Beam.........



CB600 - UNIVERSAL DRIVES

5
8l

AN ———
CE.

)
{2/

39




CB600 - UNIVERSAL DRIVES

9
9 87 3 84 89 35 9l \

(A~ '
= 2N
g % @g = @b@ Q D4 ‘)——;
S |
[ ——— e |
l 2 & % W
LA — = ’E@ g T
U= k|
‘ 3 89 84 2 | 6 8B 92
N 87 %
) 84 89 4/5 89 8‘1 44 37 39 18 ‘ 36 \
4 2=
dé(@gz z@@ 5 I 0}{%@ e | 9D
®T‘: 102 //‘@@ |

40




CB600 - UNIVERSAL DRIVES

(FOR 1000 RPM TRACTOR PTO)
103

39 38

2 L

/ 817 n 67 66 1
%8| &=

00 @ el ) —— @) _—
L ‘ | —

2 B 94 99 95/% Q @‘ , ;

] 3 o [%7] e

O_)), @Q 0@ =T ’ s | 59

<« @

6}\ 15 66 67 16 80 68 73 14 8‘7 o /




CB600 - UNIVERSAL DRIVES

FOR 540 RPM TRACTOR PTO

/‘ 103 B 37 39 33 36
i % &
"“.’? )
% @
S ©
T
87
Ref. Part No. Ref. Part
No. No. Part Name Regq. No. No. ' Part Name
1 043662 . Universal Joint .............. 1 4 043667  Universal Joint w/Shear Flange ..
570004  Grease Fitting . . ............ 2 570002  Grease Fitting . . ......... .
2 043664  Universal Joint w/Shear Flange .... '1 570004  Grease Fitting . . .. .......
570002  Grease Fitting . .. ........... 1 5 043668  Universal Joint w/Tube .....
570004 Grease Fitting .. ............ 1 570004  Grease Fitting .........
3 043665  Universal Joint w/Tube . . ........ 1 6 043826  Universal Joint w/Sq. Shaft ...
570004  Grease Fitting . ... .......... 1 570004  Grease Fitting .. .......

42



CB600 - UNIVERSAL DRIVES

Ref. Part No.  Ref. Part No.

No. No. Part Name Req.  No. No. Part Name Req.
7 043827 Universal Joint w/Sq. Tube ...... 52 045925 Yoke and Shaft .............. 1
570004  Grease Fitting . ........... 53 045926  FemaleGuard ................ 1
570014 Grease Fitting .. .......... 54 045927 Yokeand Tube . .............. 1
8 043832  Universal Joint w/Sq. Shaft ...... 55 045928  Male Guard ................ 1
570004  Grease Fitting ....... TN 56 045929 Yoke and Shaft .............. 1
9 043833  Universal Joint w/Sq. Tube . ..... 57 045930  Female Guard .............. 1
570004  Grease Fitting ............ 58 045931 Yoke and Tube .............. 1
570014  Grease Fitting ............ 59 045932  Male Guard . ............... 1
10 043878  TubularDrive - -« ... ovvevene 60 046381  Universal Joint w/Sq. Shaft ...... 1
(Used before Serial No. 10301) 570004  Grease Fitting ............ 1
570004  Grease Fitting « -+« .- oo - 61 046382  Universal Joint w/Sq. Tube ... .. .. 1
650107  Hex.Hd. Cap Screw 1/2 NF x 1-1/4 570004  Grease Fitting ............ 1
(1) 1/2 LW 654030 62 046383  Universal Joint w/Sq. Shaft ...... 1
11 043914  TubularDrive -+ - v oo veveeee 570004  Grease Fitting ......:..... 1
(Used before Serial No. 10301) 63 046384  Universal Joint w/Sq. Tube ...... 1
570004  Grease Fitting - - - -« - - - o v e 570004  Grease Fitting .. .......... 1
650107  Hex.Hd.Cap Screw 1/2 NF x 1-1/4 570014  Grease Fitting .. .......... 1
(1) 1/2 LW 654030 64 046670  Universal Joint w/Rectangular Shaft 1
12 044790  Universal Joint w/Sq. Shaft ....... 570004  Grease Fitting ............ 1
570004  Grease Fitting ............ 65 046672  Universal Joint w/Spline Shaft .... 1
13 044791  Universal Joint w/Sq. Tube ... ... 570004  Grease Fitting .. .......... 1
570004 Grease Fitting ............ 66 047523 Nylon Bearing .. ............ 1
570014  Grease Fitting ............ 67 047524  Bearing Retainer . .. .. ......... 2
14 044796  Universal Joint w/Sq. Shaft ...... 68 047525 EndCap .................. 1
570004  Grease Fitting ............ 69 047526  Joint and Shaft .. ............ 1
15 044797  Universal Joint w/Sq. Tube ...... 70 047527  Joint and Spline Shaft ... ... .. 1
570004  Grease Fitting ............ 71 047528  Joint and Shaft .............. 1
570014 Gyegse Fi}ting ............ 72 047529 Female Guard .. .. oo 1
16 044998  Retaining Ring .............. 73 047530 Chrome Ball (5/16 Dia.) ........ 124
17 045854  Yokeand Tube .............. 74 047531 Joint and Tube . . . . oo 1
18 045855  Yoke (1% - 20 Spline) .. ........ 75 047532 Male Guard .. .............. 1
19 045856  Flange Yoke ........ R 76 047537  Joint and Shaft .............. 1
(Includes 045858 Bushing) 77 047538  Female Guard .............. 1
20 045857 Center Cross Kit .............. 78 047539  Joint and Tube .............. 1
21 045858 Bushing .. .................. 79 047540 Male Guard . . . . 1
22 045859  Yoke - 1-3/16 Bore .. .......... 80 052835  Back-upWasher .............. 2
23 045861 Shaft and Shear Flange ........ (Used after Serial No. 10300)
24 045862  Yoke - 1-3/16 Bore .. .......... 81 055129  TubularDrive ................
25 045863  Shear Yoke ................ (Used after Serial No. 10300)
26 045864" Retaining Ring. . .............. 570004 Grease Fitting .. .. .......... 1
27 045865 Yokeand Tube. . .. ............ 82 055708 Shaft and Tube. . .. ............ 1
28 045866  Yoke-1-3/16Bore ............ (Used after Serial No. 10300)
29  045867% Yoke-1-3/16Bore ............ 83 510097° Locking Pin and Spring .. ...... 1
30 045868  ShearYoke.................. 84 510100  Bearing Retainer . ............. 1
31 045869 Shaft and Shear Flange . ......... 85 510113 Center Cross Kit .. ............ 1
32 045870  Yokeand Shaft .............. 86 510176  Yoke - Rectangular Bore ... ..... 1
33 045874 FemaleGuard ................ 87 510197  CenterCrossKit .. ............ 1
34 045878  Yokeand Tube .............. 88 510199  Yoke-6Spline .............. 1
35 045879 MaleGuard.................. 89 510202 NylonBearing . ............... 1
36 045830  Yoke(20-Spline) .............. 90 510205  LockPinSpring .............. 1
37 045881 Shear Yoke.................. 91 510215 Nylon Centralizer. . .. .. ........ 1
38 045882  RetainingRing.. @ ............. 92 510226  RetainingRing . ............. 1
39 045883  Washer .................... 93 510227 Collar. . .. ... e 1
40 045884  Spring ................... 94 510228  Spring .................... 1
41 045885  Shaftand Tube .............. 95 510229  Pawl .. ....... ... 2
650036  Hex.Hd. Cap Screw 5/16x2 .. .. 96 510245  CenterCrossKit . . ... ......... 1
(2) 5/16 HLN 653073 97 510199  Yoke (6 Spline) . ............. 1
42 045886  Tube Guard .. .............. 98 510247  Slide Yoke Assembled . ......... 1
43 045887  Ball Bearing ... .. B 99 510248  SlideYoke .................. 1
3‘5’« 832 ggg %ﬁ)fet é?ld rl(;ube -------------- 100 510252  Yoke Assembled . . .. .......... 1
ara ... e 3
46 043306 Yoke and Shafi T 101 510263 Center Cr?ss Kit TR 1
: 102 666000  Steel Ball-5/16Dia............. 1
47 045897  FemaleGuard ................ 103 061700  Shear Bolt 5/16 x 1-3/4 Gr. 2.... |
48 045898 Yokeand Tube ... .......... 104 063108F She B 1
49 045899  Male Guard T ar Bolt 5/16 x 1-3/4 Gr. 5.. ..
------ A For Replacement, Order 042893
50 045923 Flange Yoke ........ PRI 8 For Replacement, Order 045866
(Includes 045858 Bushing) ¢ For Replacement, Order 666000
51 045924  Yoke -1-1/4Bore ............ b For Replacement, Order 053865

m

For Replacement, Order Kit #900015 (containing 8
Bolts).
For Replacement, Order Kit #900086 (containing 8
Bolts).

n

43



CB600 - HITCHJACK
(Before Serial #15801)

Ref. Part No.

3 — e— 4 No. No. Part Name Req.

o 051908 Hitchjack............. ..., 1

i \ 8"— 5 Consists of:

| ®&— 2 1 9H253 Washer...........oooiviiiat. 1

D : 6 2 Cl4070 Washer...........oovviiiennn.. 2
| 3 055682 Jack Handle Assembled ......... 1

| 4 601940 Cap Washer ................... 1

6—13 : 5 601941 Spinner Knob.................. 1
® | B—1 6 601942 Jack Handle ................... 1
N ]? | T —15 7 601943  Handle CHp «..oooonnnrninn., 1
| 8 »—16 8 601944  HandlePin.................... 1

| 9 601945 Jack Tube - OQuter .............. 1

| 18 10 601946 PullRing...................... 1

| | 11 601947  Plunger Spring . :.vovvennenn... 1

' 12 601948 Plunger-1/2 Dia. .............. 1

} g T T I3 601950  Sleeve............ovvuuurreen., 1

| 12 14 601951 Roller Bearing ................. 1

| 1 15 601954 Retaining Ring................. 1

! L2 10 16 601955  “X” Washer.................... 1

! I 17 602940 Inner Tube Assembled .......... 1

! ; 18 900989  Plunger Assembled ............. I

! |
CB600 - HITCHJACK
(After Serial #15800)

Ref. Part No.
No. No. Part Name Req.

061019 Hitchjack - Assembled .......... 1

Consists of:

1 055682 Crank Assembly................ 1

2 061276 Pin& Chain ................... 1

3 061341 Inside Tube .................... I

4 061342 Outside Tube .................. 1

5 071289 Jack Repair Kit ................ 1

44

(Includes a Crank Pin, Thrust
Washer, Thrust Bearing and a
Retaining Ring)



801875
MANUAL TOUCH UP KNIFE SHARPENER

CB600 - OPTIONS & ACCESSORIES

IMPORTANT: Order by Part Number - DO
NOT use Illustration Reference Numbers.

45



CB600 - OPTIONS & ACCESSORIES

Ref.
No.

W N =

~N

10

11

12

13

15

16

17
18

19

46

Part No.
No. Part Name Req.
801875 Manual Touch-up Knife Sharpener 1
Consists of:
040885 Washer.........ooovviiiiiiin, 1
042652 Knife Sharpener Stone .......... 1
042653 Stone Holder .................. l
650226 SQHSS 5/16 x 1 ..ovvvvunn.. |
042866 Cover Hinge ..........oovvnnn. 1
650428 HHCS 5/16 x 5/8 ............ 4
(4)5/16 HN - (4) LW
043023 Stone Holder Handle ........... 1
(2) 1/2 HLN
043024 Screw Top Plate................ 1
043025 Knife Sharpener Assembled...... 1
(Used before Serial #7401)
051219 Knife Sharpener Assembled...... 1
(Used after Serial #7400 &
before Serial #8601)
052123 Guide Roll Assembled .......... 1
(Used after Serial #8600)
650226 SQHSS 5/16 x 1 ...cuvvvvnn.. 2
650438 CB5/16x3/4Gr.5.......... 3
652135 CB5/16 x1 Gr.5............ 3
(2) 5/16 HIN - (6) HLN
043026A Header - Right................. l
(Used after Serial #1100)
0430278 Header - Left .................. 1
(Used after Serial #1100)
043028¢ Rail-Front .........cccoivvnn. 1
(Used after Serial #1100 &
before Serial #7401)
0514120 Rail-Front ...........coiiunnn 1
(Used after Serial #7400)
043029 Rail-Rear ............covvnnn. l
(Used after Serial #1100 &
before Serial #7401)
0514177  Rail-Rear .........ccvvuvvnnn. 1
(Used after Serial #7400)
043030 Pivot Flange Assembled ......... 1
(Used after Serial #1100)
043031 Flange .......coviiviiiiinnn, 1
(Used after Serial #1100)
043033 Cam Pivot.......oovvvvininnenn 1
(Used after Serial #1100)
043034 Sharpener Adjustment Crank .... 1
(1) 5/8 NF SN
655006 Cotter Pin I/8 x [ ............ 1
0430366  Crank Stud ........ccovvvnnnn, 1
(Used before Serial #3001)
046039 Crank Stud .....ovvvniiiiinnnnn 1
(Used after Serial #3000)
043037 Crank Pivot .......cocvvivnnnn, 1
043048 Crank Pivot Bracket ............ 1
650393 HHCS 5/16 x3/4 ............ 1
650400 HHCS 5/16 x 1 ......ovvvvnn 1
(2) 5/16 HN - (2) LW
044145 Bellville Washer ................ 1

Ref.
No.

20
21

22
23

24

25

26
27
28
29
30
31

32

33

34

35
36

O TmMmOO® >

Part No.

No. Part Name Req.

044777 Spring Pin............. ... .. 2
(Used after Serial #1100)

048375 Bushing ..:...........coouen, 2

049491 Header - Right ................. 1

049492 Header - Left .................. I

051220 Grinder Support - Right......... 1
650400 HHCS 5/16 x 1 Gr. 5......... |
650393 HHCS 5/16 x3/4 Gr. 5....... 3
650495 HHCS 1/2x 1-1/4 Gr. 5 ...... 1

(2) 5/16 HN - (2) LW
(1) 12 HN - (1) LW

051221 Grinder Support.- Left .......... 1
650400 HHCS 5/16 x 1 Gr.5......... 2
650393 HHCS 5/16 x 3/4 Gr. 5....... 2
650495 HHCS 1/2x1-1/4Gr. 5 ...... 1

(2)5/16 HN - (2) LW
(1) 1/2 HN - (1) LW
051413 Rail - Front ................... 1
(Used after Serial #7400)
051418 Rail-Rear ..........c.coienn, 1
(Used after Serial #7400)
052100 Extension Spring ............... l
(Used after Serial #7400)
052122 Spring Clip ..o vvvv v, 1
Used after Serial #7400)
052124 Spring Bracket ................. 1
(Used after Serial #7400)
052125 Roll Pin 5/16 x 2-1/2........... 2
(Used after Serial #7400)

068930 Grinder Support - Right......... 1
650486 HHCS 5/16 x 3/4 ............ 3
650573 CBS5/16x1 ....cvivnennn... 3

(4)5/16 HLN - (2) LW
650494 HHCS 1/2x1...covvviunnnnn 1
(1) 1/2 HN - (1) LW

068931 Touch-up Cover..............0n 1

650486 HHCS 5/16 x3/4 ............ 1
(1)5/16 HN - (1) LW

068932 Grinder Support - Left .......... 1
650484 HHCS §/16 x3/4 ............ 4
650687 CB5/16x3/4 .......vvvnt, 3

(1)5/16 HN - (4) HLN - (1) LW - (1) PW
650494 HHCS I/2x1....civvvvnnnn, 1
(1) 1/2 HN - (1) LW

068933 Touch-up Lid .......ncoovvvntt 1

069057 Crank......oviiiiiiiiniinnnn 1
655006 Cotterpin 1/8 x l........oo0t 1

(1) 5/8NF SN

For Replacement, order #049491.
For Replacement, order #049492.
For Replacement, order #049487.
For Replacement, order #051413.
For Replacement, order #049488.
For Replacement, order #051418.
For Replacement, order #046039.



CB600 - OPTIONS & ACCESSORIES

3 FOOT DEFLECTOR EXTENSION
(FOR H659G DEFLECTOR)

Ref. Part No.
No. No. Part Name Req.
& ] 1 H6080A  Deflector Control Chain .. ...... 1
650005  Hex.Hd.CapScrew 1/4x3/4 ... 1

(1) 1/4 HLN-653071 - (2) 1/4 PW 654002
2 H6095C  Deflector Extension - Longer - - - - - - 1
650494  Hex.Hd.Cap Screw1/2x1 -----. 2

(2) 1/2 HN 653018 - (2) 1/2 LW 654030

3 H6126A  Extension Gusset - - ++ .. 2

650393  Hex.Hd.Cap Screw 5/16 x 3/4Gr.5 8
(8) 5/16 HN 653007 - (8) 5/16 LW 654024

3 FOOT DEFLECTOR EXTENSION
(FOR H659H DEFLECTOR)

Ref. Part No.
No. No. Part Name Req.
1  H6080A  Deflector Control Chain .- ... ... 1
650005  Hex.Hd.Cap Screw 1/4x3/4 .... 1

(1) 1/4 HLN 653071 - (2) 1/4 PW 654002
2 H6095C  Deflector Extension -+« ... ..... 1
650494  Hex.Hd.Cap Screw 1/2x1 .. .... 2

(2) 1/2 HN 653018 - (2) 1/2 LW 654030

3 H6126B  Extension Gusset - Right ........ 1

650393  Hex.Hd.Cap Screw 5/16 x3/4Gr.5. 4
(4) 5/16 HN 653007 - (4) 5/16 PW 654004
(4) 5/16 LW 654024
4  H6127A  Extension Gusset - Left ........ 1
650393  Hex.Hd.Cap Screw 5/16 x3/4G1.5. 4
(4) 5/16 HN 653007 - (4) 5/16 PW 654004
(4) 5/16 LW 654024

3 FOOT DEFLECTOR EXTENSION
(FOR 046781 and 052181 DEFLECTOR)

Ref. Part No.
No. No. Part Name Reg.
1 H6080A  Deflector Control Chain .. ...... 1

{Used on 046781 Deflector)
067404  Deflector Control Cord (6 Ft.) . ... 1

(Used on 052181 Deflector)
2  H6095C  Deflector Extension . . .. .. ...... 1
650494  Hex.Hd.Cap Screw 1/2x1Gr.5 .. 2

(2) 1/2 HN 653018 - (2) 1/2 LW 654030

3 B11433A “S”Hook -« - v vt v e i, 1
4 046789 Extension Gusset - . .. - ... ...... 2

650486  Hex.Hd.Cap Screw 5/16 x3/4Gr.5. 8
(8) 5/16 HN 653007 - (8) 5/16 LW 654024

41



CB600 - OPTIONS & ACCESSORIES

5 FOOT DEFLECTOR EXTENSION
(FOR 046781 and 052181 DEFLECTOR)

Ref. Part No.

No. No. Part Name Req.

1 067404  Deflector Control Cord (6 Ft.) - -- 1
(Used on 046781 Deflector)

052039” Deflector Control Chain -« - - -+ - 1

(Used on 052181 Deflector)
2 H6095D Deflector Extension
650494  Hex.Hd.Cap Screw 1/2x1Gr.5 -+ 2

(2) 1/2 HN 653018 - (2) 1/2 LW 654030

3 B11433A “S”Hook -+ «c v v vmoem e 1
4 046789 Extension Gusset <« « oo oo et 2
650486  Hex.Hd.Cap Screw 5/16 x3/4Gr.5- 8

(8) 5/16 HN 653007 - (8) 5/16 LW 654024

A For Replacement, order #067404.

TORQUE WRENCH

DEFLECTOR EXTENSION HIGHER

Ref.
No.

Part

No. Part Name

1 H6061A Deflector Extension Higher

570002  Grease Fitting

650396 Hex.Hd.Cap Screw 3/8x 1-1/4Gr.5 6
(6) 3/8 HN 653010 - (6) 3/8 LW 654026

Ref.  Part No.
No. No. Part Name Rea.
1 046442 Torque Wrench .............. 1
5 FOOT DEFLECTOR EXTENSION

(FOR H659G DEFLECTOR)
3
Ref. Part NO.
No. No. Part Name Reg.
1 067404  Deflector Control Cord (6 ft.) .. .. 1
2 H6095D Deflector Extension . ......... 1
650494  Hex.Hd.Cap Screw 1/2x1Gr.5 .. 2
(2) 1/2 HN 653018 - (2) LW 654030
3 H6126A  Extension Gusset - ... ........ 2
650486  Hex.Hd.Cap Screw 5/16x3/4Gr.5. 8
(8)\5/16 HN 653007 - (8) 5/16 LW 654024
4 B11433 “CP HOOK - v v e v e e e 1
(Used before Serial No. 4126)
B11433A “S”Hook .. ...t 1

(Used after Serial No. 4125)

AFor Replacement, Order B11433A.

48




CB600 - OPTIONS & ACCESSORIES

SLOW-DOWN KIT

Ref. Part ’ No.
No. No. Part Name Reg.
(For 540 RPM Tractor PTO)

1 048448  SheaveHub ................ 2
2 048454  Sheave (12.18Dia.) ............ 2
(For 1000 RPM Tractor PTO)

3 048450  Sheave(8.5Dia.) ............ 1
4 048458  Sheave (15.75Dia) ............ 1
Ref. Part No.
No. No. Part Name Regq.
6 H6152 Cap Control Ratchet .......... 1

650642  Hex.Hd.Cap Screw 1/4x1Gr.5... 2
650396  Hex.Hd.Cap Screw 3/8x1-1/4Gr.5 1
(3) 1/4 HN 653005 - (2) 3/8 HN 653010

(1) 3/8 PW 654006
7 H6153 Control Spring Toggle .. ........ 1
650565  Hex.Hd.Cap Screw 1/4x5/8Gr.5.. 1
(1) 1/4 PW 654002 - (1) 1/4 LW 654022
8 Ho6157 Throw-Out Link . ............. 1
650262  Truss Hd. Screw 1/4x5/8 R |

(1) 1/4 HN 653005 - (2) 1/4 PW 654002
(1) 1/4 LW 654022
9 He6221 Deflector Control Clamp . ....... 1
650579  Hex.Hd.Cap Screw 3/8x 1-3/4Gr.5 2
(2) 3/8 HN 653010 - (2) 3/8 PW 654006
(2) 3/8 LW 654026

10 B11433A S-Hook  .................. 1
(Used after Serial No. 10300)
HYDRAULIC DEFLECTOR CONTROL 11 MI12412  Cylinder Control Clamp .. ...... 1
12 Mi12413 CylinderPin ................ 1
Ref. Part No. 13 MI12414 Cylinder Bracket ............ 1
No. No. Part Name Req. 650492  Hex.Hd.Cap Screw 3/8x2-1/2. ... 4
(3) 3/8 HN 653010 - (1) 3/8 HIN 653038
1 H661D Deflector Cap Control .......... 1 (3) 3/8 LW 654026
650663  Hex.Hd.Cap Screw 1/4x5/8 Gr.5.. 1 14  R13081E Deflector Control Cord .. ........ 1
(1) 1/4 HN 653005 - (1) 1/4 PW 654002 15 044881  Cylinder Bracket Brace .. ........ 1
(1) 1/4 LW 654022 650490  Hex.Hd.Cap Screw3/8x1Gr.5... 2
2 H670 Control Spring .. ............ 1 (2) 3/8 HN 653010 - (2) 3/8 PW 654006
3 H6080A  Deflector Control Chain. . . ... .. .. 1 (2) 3/8 LW 654026
4 H6081C CapControlBase .. ............ 1 16 044882" Anchor Brace .............. 1
650400  Hex.Hd.Cap Screw 5/16x1Gr.5.. 2 650490  Hex.Hd.Cap Screw3/8x1Gr.5... 5
(2) 5/16 HN 653007 - (2) 5/16 LW 654024 (2) 3/8 HN 653010 - (2) 3/8 PW 654006
3 H6151 Cap Control Pawl ............ 1 (22 3/8 LW 654026
650426  Hex.Hd.Cap Screw 1/4x1-1/4Gr.5 2 17 580118% 90° Swivel Adapter Union ...... 1
650396  Hex.Hd.Cap Screw 3/8x 1-1/4Gr.5 1
(3) 1/4 HN 653005 - (2) 3/8 HN 653010 AFor Replacement, Order No. 059482.
(2) 1/4 HLN 653071 8 For Replacement, Order No. 058757.

49



CB600 - OPTIONS & ACCESSORIES

Ref.
No.

1
2

30

HIGH REACH TRIPOD

\
W\

Ny

Part
No.

Part Name

H7768
057587  Deflector Brace
650653  Hex.Hd.Cap Screw 1/2x4-1/2Gr.5
(1) 1/2 HN 653018 - (2) 1/2 PW 654009
(1) 1/2 LW 654030
057592  Upper Mast
570009  Grease Fitting
650365  Sq.Hd.Set Screw 5/8 x1-1/2
(4) 5/8 HIN 653047
057601 Brace Bracket
650487  Hex.Hd.Cap Screw 5/16x1 Gr.5 - -
650490  Hex.Hd.Cap Screw 3/8x 1 Gr.5 - - -
650495  Hex.Hd.Cap Screw 1/2x 1-1/4Gr.5
(2) 5/16 HN 653007 - (2) 5/16 LW 654024
(1) 3/8 HN 653010 - (1) 3/8 LW 653026
(1) 1/2 HN 653018 - (1) 1/2 LW 654030

Spacer

A
RN\

— s DD

[N}
W 0 lt\ l'
Lot

1
SLITIOF FL

Ref.
No.

5

10

Part No.
No. Part Name Req.
057604  Support Brace - 1
650532  Hex.Hd.Cap Screw 5/8x1-1/2Gr.5 4
(4) 5/8 HN 653021 - (4) 5/8 LW 654032
057607 U-BOlt -« v« v« e 2
(4) 1/2 HN 653018 - (4) 1/2 LW 654030
057608  Mast JointPipe - - -0 o e 1
057609 Brace Plate - -+« o oo 1
650486  Hex.Hd.Cap Screw 5/16x3/4Gr.5" 18

(18) 5/16 HLN 650571
057610  Support Brace - Right
650532  Hex.Hd.Cap Screw 5/8x1-1/2Gr.5 2
(2) 5/8 HN 653021 - (2) 5/8 LW 654032
057611 Support Brace - Left
650532  Hex.Hd.Cap Screw 5/8x 1-1/2Gr.5 2
(2) 5/8 HN 653021 - (2) 5/8 LW 654032



CB600 - OPTIONS & ACCESSORIES

5 FOOT EXTENSION HIGHER

-FINE CUT SCREEN

(1) 1/2 HN 653018 - (1) 1/2 LW 654030
2 057436 Skid
3 057437  Clamp Bolt
(4) 5/8 HN 653021 - (2) 5/8 PW 654012
(4) 5/8 LW 654032

{ Y
3
Part
Ref. Part No. Ref. Part No.
No. No. Part Name Reg. No. No. Part Name Req.
1 044116 CoverLatch - ------: vt 1 1 058035 Screen - FineCut 17 - - - - - - - - .« 1
650548 Rd.Hd.Screw No.1024 x1/2 .. .. 2 2 058036 Screen Bracket - - - 1
(2) 1024 HN 650550 - (2) 10 LW 650549 650720  Carriage Bolt 1/2x1-3/4Gr.5 - - - - 2
2 057438  Deflector Extension Higher-5> - ... 1 652161 Carriage Bolt 1/2x2 Gr.5 - - - - - - 2
570002  Grease Fitting -« -+« - .- .. 1 650722 PlowBolt1/2x2Gr.5 - - - -- .. 2
650491 Hex.Hd.Cap Screw 3/8x 1-1/4- . - - 6 3 058706  Carriage Bolt 1/2x2 -+ ----+. ... 2
(6) 3/8 HN 653010 - (6) 3/8 LW 654026 (2) 1/2 HN 653018
3 057440 Deflector Cover - -+« «c v oo v v 1 4 058707 Adjustable Eccentric -+ -+ - .. 2
AXLE HITCH
3
Ref. Part
No. No. Part Name
1 057430 Hitch Bracket < -+ v v vven
650498  Hex.Hd.Cap Screw 1/2x6 Gr.5 -- 1

3l



CB600 - OPTIONS & ACCESSORIES

WARNING - Order By Part Number - Do

I Not Use Illustration Reference Numbers
t CROP PAN
5 1
/ g Ref. Part No.
N No. No. Part Name Req.
1 9H300 Hair Pin Cotter - - -+ ----- ... 1
2 049276 CropPan + -+ rvrrevoeeen.. 1
3 049279 CropPanHinge -.-........... 1
650485  Hex.Hd.Cap Screw 5/16x5/8Gr.5- 4
650754  Carriage Bolt 5/16x1/2Gr5 - .- - 4
(4) 5/16 HN 653007 - (4) 5/16 HLN 653073
(4) 5/16 PW 654004 - (4) 5/16 LW 654024
4 049280  Crop Pan Support - -.......... 1
5 049285 CropPanPin -.:............. 1
AIR BAFFLE
Ref. Part No.
No. No. Part Name Req.
1 055134 Air Baffle 1
650393  Hex.Hd.Cap Screw 5/16x3/4Gr.5 4
(4) 5/16 HN 653007 - (4) 5/16 LW 654024
.
COUNTER WEIGHTS
(Use for one knife operation)
Ref. Part No.
No. No. Part Name Req.
] Y 1 H6208 Counter Weight Washer .. ...... 6
2 057427 MountingPlate .............. 6
3 \ 650644  Hex.Hd.Cap Screw 1/2x3Gr.5 .. 3
(6) 1/2 HN 653018
4 3 057428  Counter Weight-9/64 .. ........ 3
4 057429  Counter Weight-1/2 .......... 6

52




CB600 - OPTIONS & ACCESSORIES

LENGTH-OF-CUT GEARS
(Before Serial #15801)

Ref. Part No.
No. No. Part Name ‘ Req.
1 042838 Length-of-Cut Gear - 16T ....... 1
2 042839 Length-of-Cut Gear -20T ........ |
3 042844 Length-of-Cut: Gear -28T ........ |
4 042847 Length-of-Cut Gear -32T ........ 1
5 053757 Length-of-Cut Gear -14T ........ 1
6 053758 Length-of-Cut Gear -34T ........ 1

LENGTH-OF-CUT GEARS
(After Serial #15800)

Ref. Part No.
No. No. Part Name Req.
1 060269 Length-of-Cut Gear -14T ........ 1

(Used after Serial #10300)
2 060270 Length-of-Cut Gear -34T ........ 1
(Used after Serial #10300)
3 060271 Length-of-Cut Gear -20T ........ 1
4 060272 Length-of-Cut Gear -28T ........ l

83




CB600 - OPTIONS & ACCESSORIES

Ref. Part .
No. No. Part Name Regq.
1 B11296  Washer ----.+-vvov. 4 15 059052  Receptacle Bracket - ... -....... 1
2 056909  Actuator - ccaeeeaaa L 2 650487  Hex.Hd.Cap Screw 5/16 x1 G.r5 .. 2
3 059020  Cap Deflector Assembly - ... .. .. 1 (2) 5/16 PW 654004 - (2) 5/16 LW 654024
(2) 5/16 HN 653006 - (2) 5/16 LW 654023 (2) 5/16 HN 653007
4 059027 CropVane ------vovove... 1 16 059053  Mounting Bracket ... ........ 2
650260  Truss Hd. Screw 1/4x1/2 -2 650663 Hex.Hd.Cap Screw 1/4x5/8Gr.5- . 4
(2) 1/4 HN 653004 - (2) 1/4 LW 654021 650260  Truss Hd. Screw 1/4x1/2 -2
5 059029  Pivot Assembly - - 1 (6) 1/4 HN 653005 - (6) 1/4 LW 654002
650565  Hex.Hd.Cap Screw 1/4x5/8Gr.5- - 3 17 060380  Deflector Control Box -« .- ... ... 1
650400  Hex.Hd.Cap Screw 5/16x1 Gr.5 -+ 2 650663  Hex.Hd.Cap Screw 1/4x5/8Gr.5-. 2
650270  Truss Hd. Screw 5/16 x 1 | (2) 1/4 HN 653005 - (2) 1/4 LW 654002
(5) 5/16 HN 653006 - (4) 5/16 PW 654003 18 059067 Rope -« -« +vvven i, 4
(3) 1/4 LW 654021 - (3) 5/16 LW 654023 19 059068 Cable------.vvnvnL.. 1
6 059040 Rope Guide + - e veneanann 2 20 059073 Bushing -« -« v v vvvrennin.. 1
7 059041 Rope Retainer -+ .-+« 1 21 059074 Bushjng .................... 1
650360  Hex.Hd.Cap Screw 1/4x1-1/2Gr.5 1 22 059075 Clamp -+ v« cealoi... 10
(1) 1/4 LW 654021 650488  Hex.Hd.Cap Screw 3/8x3/4Gr.5.. 3
8 059042 RopeGuard -« -:cvori 1 (3) 3/8 HN 653010 - (3) 3/8 LW 654026
9 059043 Washer -+ v 2 23 059212  Deflector Base Plate - - - - -+ .. .. .. 1
10 059044  MotorMount « -+« v evveveen .y 1 650492 Hex.Hd.Cap Screw 3/8 x2-1/2Gr.5 3
11 059046  Motor Plate - - . -v.vvvvvn 1 650189  Flat Head Screw 3/8 x1 --.... 6
650565  Hex.Hd.Cap Screw 1/4x5/8Gr.5- - 3 650495  Hex.Hd.Cap Screw 1/2x1-1/4Gr.5 1
650393  Hex.Hd.Cap Screw 5/16 x3/4Gr.5 2 (1) 1/2 PW 654009 - (1) 1/2 HN 653018
(2) 5/16 HN 653006 - (3) 1/4 LW 654021 (9) 3/8 LW 654026 - (1) 1/2 LW 654030
(2) 5/16 LW 654023 (9) 3/8 HN 653010
12 059047  Spool Assembly - .« - ...« ... .. 2 24 059329  Motor Mount Bracket -+ -« ... ... 1
13 059050  SprialPin -« oL 2 650488  Hex.Hd.Cap Screw 3/8x3/4Gr.5- - 3

14 059051  CapGuard - -« vvvvvvnniin 1 (3) 3/8 HN 653010 - (3) 3/8 LW 654026

o4



CB600 - OPTIONS & ACCESSORIES

10
Deflector Control Box Wiring
WHITE
DEFLECTOR CONTROL BOX
Ref. Part No. Ref. Part No.
No. No. Part Name Regq. No. No. Part Name Req.
1 057778 Power Cable ..........covvnenen 1 8 059065 Cable (Red)......covvevnininn. |
2 057779 Ground Cable...........covvunn 1 9 059066 Cable (White) .......covninnt. 1
3 057781 Bushing .......covviviiieennen 1 10 059299 Toggle Switch.................. 2
4 058368 Strain Relief Bushing ........... 1 11 060380 Deflector Control Box Assembled 1
5 059059 Switch Cap Plate . .............. 1 12 060381 Tractor Cable ........... ... 1
6 059061 Decal vvvvin i 1 13 069255 Control BoX «.vvvvevienvnenn, 1
7 059064 Cable (Yellow) ...oovvinennnenn 4 14 069257 Back Plate............covvvans. |

33




CB600 - OPTIONS & ACCESSORIES

ELECTRIC SHIFT CONTROL

Ref. Part No. Ref. Part .
No. No. Part Name Req. No. No. Part Name Req.
1 044650 Transmission Bearing Cover ..... 1 13 059308 Shift Arm Assembly ............
2 060369 AcCtuator .....ovveiuiniinnnnenns 1 (For Keyed Shaft)
3 058357 Washer. . .ooevereiinnnnnneenns 2 650502 HHCS 1/2x2-1/4 Gr.5......
4 059052 Bracket ...........ccoiiiiinnnen 1 650201 SHSS 5/16 x 5/16............
650487 HHCS 5/16 x 1 Gr. 5......... 2 (1) 1/2 HLN
(2)5/16 HN - (2) LW - (2) PW 060281a  Shift Arm Assembly ............
5 059053 Mounting Bracket .............. 2 (For Splined Shaft)
650663 HHCS 1/4x5/8Gr.5........ 4 14 059311 Transmission Cover Assembly....
650260 THSS 1/4x1/2...cc0vvvvnnn. 2 650486 HHCS 5/16 x3/4 Gr. 5.......
(6) 1/4 HN - (1) LW 650487 HHCS 5/16 x 1 Gr. 5.........
6 059060 SOCKEt v'vviiie i 1 650185 FHMS 5/16 x 1..............
7 059070  PIUZ «\uvriireiiieieiaaaas 1 (7) 5/16 HN - (11) LW - (2) PW
8 059073 Bushing ........cocviiiiinen 1 15 059313 Actuator Mount Assembly.......
9 059321 Bushing ...........coiiininn | 650495 HHCS 1/2x 1-1/4 Gr. 5 ......
10 059084 COVET o vvven e iiinnnneeennnns 1 650502 HHCS 1/2x2-1/4Gr.5......
(2) 5/16 HN - (2) LW (3) 1/2 HN - (1) HLN - (3) LW - (3) PW
11 059085 Gasket ..ovviiiiniiniinnennenns 1 16 059318 Transmission Control Cable .....
12 059087 Idler Bracket............. ...t 1 17 060375 Transmission Control Box.......
650490 HHCS 3/8x1Gr.5.......... 4 18 059323 Chain Guard...................
(4) 3/8 HN - (4) LW A For Replacement, order #063646.

36



CB600 - OPTIONS & ACCESSORIES

Transmission Control Box Wiring

6

. ' 1
: ~ RED l
— o
L 4 WHITE l
BLACK - X/

10 T
WHITE

TRANSMISSION CONTROL BOX

Ref. Part . No. Ref. Part No.
No. No. ‘ Part Name Req. No. No. Part Name Req.
"1 057778  PowerCable................... 1 6 059064  Cable (YElOW) «vovvvenenrnunnns
"2 057779 Ground Cable.................. 1 7 059299 Toggle Switch....... PP
3 057781 Bushing ................ ..., 1 8 059321 Strain Reliet Bushing ...........
4 059059 Switch Plate .............. e | 9 060375 Transmission Control Box
650260 STHMS 1/4 x1/2............ 1 Assembled ....... S,
(1) 1/4 HN - (1) PW - (1) LW 11 060972 ‘Toggle Guard ..................
060971 Decal ....ovvvvinniiiiiinan... 1 12 069255 Control Box ..... e

5 059060 Socket ...l 1



CB600 - OPTIONS & ACCESSORIES

4 FOOT - DEFLECTOR EXTENSION

Ref. Part

1 H6080B DeflectorCord -+ «vvvvenn.n
2 B11433A S-HOOK -+« v v vt vvveme ..
3 046789  Extension Gusset - -+« ...
650486  Hex.Hd.Cap Screw 5/16 x3/4Gr.5 -
(8) 5/16 HN 653007 (8) 5/16 LW 654024
(4) 5/16 PW 654004
4 058975  Deflector Extension « -+« «+r v oo v
650494  Hex.Hd.Cap Screw 1/2x1Gr.5- - -
. (2) 1/2 HN 653018 - (2) 1/2 LW 654030
5 058982 Strut - Right ................
650490  Hex.Hd.Cap Screw 3/8x1Gr.5- - -
650495  Hex.Hd.Cap Screw 1/2 x 1-1/4Gr.5-
(2) 3/8 HN 653010 - (2) 1/2 HN 653018
(4) 1/2 PW 654009 - (2) 3/8 LW 654026
(2) 1/2 LW 654030
6 058983  Strut-Left:«««cvvevneunnnnn.
650490  Hex.Hd.Cap Screw3/8x1Gr.5. - -
650495 Hex.Hd.Cap Screw 1/2x 1-1/4Gr.5-
(2) 3/8 HN 653010 - (2) 1/2 HN 653018
(4) 1/2 PW 654009 - (2) 3/8 LW 654026
(2) 1/2 LW 654030
7 058984  Cross Brace - Extension Strut -« - - - -
650490  Hex.Hd.Cap Screw3/8x1Gr.5- - .
(10) 3/8 HN 653010 - (10) 3/8 LW 654026
8 058985 Bracket - Upper Strut =+« -+ -+ - .+
650490  Hex.Hd.Cap Screw 3/8x1Gr.5- - .
(6) 3/8 HN 653010 - (6) 3/8 LW 654026

No. No. ‘ Part Name Req

(NSNS s

BN =

ROLLER COMPRESSION KIT

Ref. Part No.
No. No. Part Name Req.
1 042667 Spring .. ...t ii i 2
2 060073  Hook Assembly - Right.......... 1
650829  Hex.Tap Bolt 5/16x2........ 2

3 060076  Hook Assembly-Left .......... 1
650829  Hex.Tap Bolt 5/16x2........ 2

4 650491* Hex.Hd.Cap Screw3/8x1-1/4Gr.5 .. 1

(6) 3/8 PW 654006

*Parts not shown used to adjust Take-up
Bar Outward. (This maintains alignment
with Roller Chain when chain is adjusted
to clear spring (042667) on left side).

8




801314
Hydraulic Deflector Control w/Electric
Cap Control Kit

Ref. Part
No. No. Part Name

801314 Hydraulic Deflector Control &
Electric Cap Control Kit ......
Consists of:
1 H6013B  Deflector Hold-down ...........
650731 HHCS 3/8 x 3-1/2 ...........
(4) 3/8 HN 653010
2 H6053A  Spacer - Deflector Ring .........
650818 HHCS3/8x3..............
(4) 3/8 HN 653010
3 He609%4 Hose Clamp ...................
650453 HHCS 1/2x 1-1/2 .. .........
(2) 1/2 HLN 650806
4 H622i1 Deflector Control Clamp ........
650579 HHCS 3/8x 1-3/4 ...........
(2) 3/8 HN 653010 - (2) 3/8 LW 654026

CB600 - OPTIONS & ACCESSORIES

Ref. Part No.
No. No. Part Name Req.

BI1433A S-Hook ....................... 2
M12412  Deflector Control............... I
MI12413  Cylinder Pin - Rod End ......... l
M12414  Cylinder Bracket ............... l
650490 HHCS 3/8x 1 ............... 2
(2) 3/8 HN 653010 - (4) 3/8 PW 654006
(2) 3/8 LW 654026
052518 Pulley Bracket ................. ]
650486 HHCS 5/16 x 3/4 ...... PR 1
650545 HHCS 5/16 x 1-1/4 .......... 1
(2) 5/16 HN 653007 - (1) 5/16 HLN 650804
(3) 5/16 PW 654004 - (1) 5/16 LW 654024

056061 Wire Clamp - 1/8”.............. 1
056908 Cap Motor'.................... I
650542 HHCS 1/4x 1/2 . ............ 3
(3) 1/4 LW 654022
058539 Pulley......... ... i, 2
058757 90° Swivel Adapter Union ....... 2
059050 Roll Pin 5/32 x 11/16........... 1
059075 Vinyl Hose Clamp .............. 3
650486 HHCS 5/16 x 3/4 ............ 2
(2) 5/16 HN 653007 - (2) 5/16 LW 654024
060601 Hydraulic Deflector Support .. ... 1
060974 Cap Control Cable ............. 1
060976 Motor Mounting Plate
(CB600 or CB800) ............ |
650486 HHCS 5/16 x3/4 ............
(2) 5/16 HN 653007 - (2) 5/16 LW 654024
19 061716 Spool ... 1
20 061788 Shield Bracket Extension ........ ]
650486 HHCS 5/16 x3/4 ............ 3

(3) 5/16 HN 653007 - (3) 5/16 PW 654004
(3) 5/16 LW 654024

Order Separately (If Required)
057763 Cylinder Pin - Anchor End ...... 1
655020 Cotter Pin 3/15 x 1-1/2 ....... I
060626 Hydraulic Cylinder - Double Acting |
3” Diameter 8” Stroke
061010 Hose Assembly - 276" ........... 2

o NOTE: If Harvester is NOT aiready equipped
with Electric Transmission Control, Order
Separately

801426 Electric Controls - Completing Parts

38



Part No. Page No Part No. Page No. Part No. Page No. Part No. Page No.
SH4C ......... 14,16 H6152......... 34,49 R13245........ 58,11 042844 . .......... 53
10E20 ............ 28 H6153......... 34,49 R13247 ........ 5,8,11 042845 ........... 28
3JH55A ........... 32 H6I54A ....... 34,36 Cl4070 ........ 11,44 042847 ........... 53
IH58D ........ 34,38 H6I55A ....... 34,36 Cl4084B.......... 22 042848 ........... 28
TH59A ........... 19 H6156B ....... 34,36 Cl4l18 ... .. ..t 22 042849 ........... 28 -
HI17 .......... 14,16 H6I57 ......... 34,49 YI5027 ........ 14,17 042851 ........... 25
HIIBA ........ 14,16 HI6I6A ........... 5 S16111 ........ 58,11 042852 ........... 25
HI33A ........ 14,16 H6167 ............ 34 040000 042853 ........ 28,30
3EI136 ......... 34,36 H6168 ............ 34 040164 ........... 34 042855 ........ 28,30
Al62 ... ...l 36 H6169 ............ 34 040525 ......... 8,11 042856 ........... 22
HI92 .......... 14,16 H6I70A .......... 34 040602 ........ 14,19 042857 ... ... ... 22
HI93.......... 14,16 H6175............ 34 040775 ... ... 36 042858 .......,. 25,26
HI194.......... 14,16 H6190C .......... 34 040885 ...... 14,1946 042861 ........... 22
HIOS .......... 14,16 H6196B ....... 58,11 041499 ............ 5 042863 ........... 22
HI9 .......... 14,16 H6198 ........... 5,8 041916 ........ 25,26 042864 ... 28,30,31,32
17H238 . .......L 28 H6201 ............ 22 041917 ........ 25,26 042866 ........ 19,46
9H253......... 21,22 H6203B ....... 34,36 042285 ........... 20 042870 ........ 28,30
34,36,44 H6208 ............ 52 042376 ........ 23,24 042871 ........... 22
H267 ............. 34 H6219A ....... 58,11 042377 ........ 23,24 042877 ........... 19
H267A ........ 14,16 H6220............ 34 042382 ........ 23,24 042878 ... ... 20
: 21,22,28.31,32 H6221....... 34,49,59 042495 ........ 23,24 042881 ........... 20
9H300....... 5,6,8,11 H6257 ............ 34 042617 ........... 19 042883 ........... 20
19,28,30,32,52 H7126......... 28,30 042643 ........ 23,24 042885 ........... 20
I7TH325 ...t 5 H7I1S5......... 36,37 042648 ........ 14,17 042887 ........... 20
17H361 ... 21,22,2430 H7165.... 14,16,28,30 042649 ........ 22,23 042889 ........... 20
9H363......... 14,16 H7671A ....... 25,26 042650 ........ 22,23 042893 ........... 43
H501E ........ 21,22 H7672A ....... 25,26 042651 ........... 22 042909 ........... 22
H623D ........ 58,11 H7673A ....... 25,26 042652 ........... 46 042912 ........... 22
H655B ........... 34 H7747B .......... 30 042653 ........... 46 042914 ........ 25,26
H659G ........... 34 H7768 ............ 50 042654 ............ 5 042940 ........ 25,26
H661D ........ 34,49 H8334......... 14,17 042655 ...... 5,6,8,11 042941 ........ 25,26
H670 .......... 34,49 H8353A ........... 5 042656 ............ 5 042042 ........ 25,26
H678 ............ 5,8 DOII7TA ....... 36,37 042657 ........ 58,11 042945 ........... 28
H1002......... 14,16 DOISO ...ttt 22 042658 ........ 58,11 042946 ........ 25,26
H6013B ..... 34,36,59 UI0014B.......... 22 042662 ........... 19 042947 ... ... 28
H6031............. 5 Ul0063 ........... 22 042667 ........... 58 042948 ........... 28
H6032............. 5 BI1162B..... 22,2430 042782 ........... 22 042949 ........... 28
H6040C ........... 5 Bl1245 ........... 19 042784 ........... 20 042950 ........... 28
H6053A ..... 34,36,59 BI1296 ........... 54 042805 ........... 28 042951 ........... 28
H6061A .......... 48 BI1433 ........... 48 042806 ........... 28 042952 ........... 28
H6073F .......... 22 B11433A..... 36,47,48 042807 ........... 28 042953 ........... 28
H6074A ....... 28,30 49,58,59 042808 ........... 28 042954 ........... 28
H6075............ 22 M12319 ....... 34,36 042809 ........ 25,26 042955 ........... 28
H6076A .......... 22 MI12412 ....... 49,59 042810 ........ 25,26 042956 ........... 19
H6080A ..... 34,4749 MI12413 ....... 49,59 042811 ........ 25,26 042957 ...... ... 19
H6080B .......... 58 M12414 ....... 49,59 042813 ........ 25,26 042962 ........... 19
H608IC ....... 34,49 R13007C ...... 25,26 042814 ........ 25,26 042964 ........... 19
H6092C ......... 58 RI3020........... 11 042815 ........ 25,26 042965 ........... 19
H6094 ....5,8,11,22,5 RI3020A ........ 58 042816 ........ 25,26 042966 ........... 19
H6095C .......... 47 RI3033D .......... 5 042817 ........ 25,26 042967 ........... 14
H6095D .......... 48 RI13055........ 34,36 042823 ........... 19 042971 ........ 14,17
H6124B .......... 34 RI3081E....... 34,49 042827 ..ot 28 042975 ......... .. 14
H6126A ....... 47,48 RI3113........ 25,26 042831 ........ 28,30 042979 ........ 14,17
H6126B .......... 47 RI3114B.......... 34 042834 ........... 28 042983 ........ 14,17
H6I27A .......... 47 BI3II6B.......... 34 042836 ........... 28 042984 ........... 14
H6138C .......... 34 RI3118 ........ 34,36 042837 ... ...l 28 042988 ........... 14
H6144B ....... 34,36 R13119........ 34,36 042838 ........... 53 042990 ........... 14
H6145............ 34 RI3178 ........... 22 042839 ........... 33 042992 ........... 14
H6151 ......... 34,49 R13244 ........ 58,11 042841 ........... 28 042994 ........... 14

60




Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.
042998 ........... 14 043165 ........... 38 043353 ........... 22 044650 ........ 28,30
043001 ........... 14 043178 ........... 38 043354 ........ 22,23 32,54,56
043002 ........... 19 043180 ..... AP 5 043361 ........... 31 044667 ........... 22
043005 ........... 19 043182 ........ 58,11 043635 ............ 6 044777 ........ 15,46
043011 ........... 19 043184 ......... 5,6,8 043662 ........ 22,42 044790 ...... 22,2343
043014 ........... 19 043185 ............ 5 043664 ........ 22,42 044791 ...... 22,23,43
043015 ........... 19 043186 ............ 5 043665 ........ 22,42 044796 ...... 22,2343
043016 ........... 19 043187 ............ 5 043667 ........ 22,42 044797 ...... 22,2343
043017 ........... 14 043188 ............ 5 043668 ........ 22,42 044798 ............ 6
043018 ....... e 19 043189 ............ 5 043677 ........... 28 044799 .......... 6,8
043019 ........... 19 043190 ........ 58,11 043680 ........ 14,17 044800 ............ 5
043020 ........... 22 043191 ........ 14,17 043681 ........ 14,17 044809 .......... 6,8
043021 ........... 22 043192 ........ 14,17 043682 ........ 14,17 044865 ........ 6,8,11
043022 ........... 22 043193 ............ 5 043683 ........... 38 044881 ........... 49
043023 ........ 14,46 043194 ........ 5,8,11 043684 ........... 22 | 044882 ........... 49
1043024 ........ 14,46 043195 ............ 5 043686 ............ 6 044998 ........... 43
043025 ........... 46 043196 ............ 5 043687 ........... 20 045493 ........... 20
043026 ........... 46 043197 ... 5 043688 ........ 14,17 045508 ............ 5
043027 ........... 46 043198 ............ 5 043689 ........... 22 045512 ............ 5
043028 ........... 46 043204 ............ 5.1 04369 ...... 28,30,32 045630 ............ 5
043029 ........... 46 043212 ..o, 5 043691 .... 4,25,28,32 045632 ........ 2223
043030 ........... 46 043216 .......... 5.8 043692 ...... 28,30,32 045668 ...... 26,28,30
043031 ........... 46 043220 ........ 22,23 043693 ...... 28,31,32 045854 ........... 43
043033 ........... 46 043223 ......... 8,11 043694 ...... 28,30,32 045855 ........... 43
043034 ........... 46 043225 ........ 23,24 043761 ........ 14,17 045856 ........... 43
043036 ........... 46 043226 ........ 14,17 043765 ............ 6 045857 ... ...... 43
043037 ........... 46 043227 ........ 5,8,11 043766 ............ 6 045858 ........... 43
043039 ........ 19,46 043230 ........... 34 043826 ...... 22,2342 045859 ........... 43
043040 ........... 19 043233 ........... 34 043827 ...... 22,23,42 045861 ........... 43
043041 ........... 14 043235 ... 5 043832 ...... 22,2342 045862 ........... 43
043047 ............ 5 043240 ........... 19 043833 ...... 22,2342 045863 ........... 43
043048 ........... 46 043243 ............ 5 043835 ........ 22,25 045864 ........... 43
043101 ........... 19 043246 ............ 6 043836 ........ 25,26 045865 ........... 43
043104 ........... 19 043298 ........... 22 043837 ........ 25,26 045866 ........... 43
043105 ........ 14,17 043299 ........ 6,8,11 043838 ........ 25,26 045867 ........... 43
043106 ........... 22 043305 ........... 38 . 043839 ........ 25,26 045868 ........... 43
043107 ........... 14 043308 ........... 38 043840 ........ 25,26 045869 ........... 43
043112 ........... 15 043310 ........... 38 043841 ........ 25,26 045870 ........... 43
043114 ........ 36,37 043313 ........... 38 043842 ........ 25,26 045874 ........... 43
043115 ........... 34 043314 ........... 38 043845 ........ 22,26 045878 ........... 43
043118 ........ 34,36 043315 ........... 22 043878 ...... 22,2342 045879 ........... 43
043119 ........... 34 043316 ........... 22 043891 ........ 23,24 045880 ........... 43
043122 ........... 38 043317 ........... 38 043892 ........ 23,24 045881 ........... 43
043123 ........ 22,23 043318 ........... 38 043895 ........ 28,30 045882 ........... 43
043124 ........ 36,37 043320 ........... 38 043914 ...... 22,23,43 045883 ........... 43
043125 ........ 36,37 043321 ........... 23 043918 ........... 34 045884 ........... 43
043126 ........ 15,17 043322 ........... 24 044110 ........ 30,32 045885 ........... 43
043138 ........... 15 043323 ..... 6,8,11,23 044116 ........... 51 045886 ........... 43
043139 ........ 36,37 043324 ........... 22 044145 ........ 15,46 045887 ........... 43
043140 ........... 38 043325 ............ 6 044194 ........ 23,24 045888 ........... 43
043141 ........ 36,37 043327 ........... 19 044195 ........ 23,24 045889 ........... 43
043146 ........... 38 043329 ..... . 23,2428 044196 ........ 23,24 045896 ........... 43
043147 ........... 38 043330 ........ 28,30 044217 ...l 6 045897 ........... 43
043148 ........... 38 043335 ........... 28 044224 ........ 6,8,11 045898 ........... 43
043149 ........... 38 043338 ........ 28,30 044225 ........ 37,38 045899 ........... 43
043151 ........... 38 043341 ........ 23,24 044308 ........ 58,11 045923 ........... 43
043159 ........... 38 043346 ........ 23,24 044623 ........ 14,17 045924 ........... 43
043163 ........... 38 043351 ........ 23,24 044642 ........ 23,24 045925 ........... 43
043164 ........... 38 043352 ... ....... 22 044648 ........... 28 045926 ........... 43




Part No. Page No.

Part No. Page No.

045927 ....un.... 43
045928 ...onn.. .. 43
045929 .. ......... 43
045930 ..oouvn.... 43
045931 o ovvvnnn. .. 43
045932 ..., 43
045939 ........ 14,15
045942 ........... 15
045944 ........ 14,17
045946 ........ 14,17
045949 ........ 15,17
045950 ........ 15,17
045992 ... .. 58
045997 . .oorn.... 6.8
045998 ........ 68,11
045999 .......... 6,8
046000 ........ 6,8,11
046001 ........ 6,8,11
046018 .......... 6,8
046039 ........ 14,46
046040 .. ...... 23,24
046041 ........ 23,24
046044 .. ......... 20
046334 ........ 6,8,11
046381 ...... 22,2343
046382 ...... 22,2343
046383 ...... 22,2343
046384 . ... .. 22,2343
046440 ........ 23,24
046441 ........ 23,24
046442 ... ....... 48
046530 ......... 8,11
046533 ........ 14,17
046670 ...... 23,2443
046672 ...... 23,2443
046754 ........68,11
046755 ........ 6,8,11"
046759 ........ 6,8,11
046762 ..ovn.. .. 6,8
046765 . vvvnnn... 5
046770 ........ 23,24
046771 ... .. 23,24
046777 ..., 6,8,11
046781 .oovuunn... 34
046789 ...... 47,48,58
046790 ......... 9,11
046791 ......... 9,11
046834 . ....n.. .. 6
046843 ........... 34
046851 ..., 28
046852 «.ovrnn... 28
046853 ........... 28
046854 ........... 20
046858 ...ovnnn... 20
046860 ........... 20
046864 ........... 20
046866 ........... 20
046873 ...... 20,23,24

046877 ...... 23,24,28

...........

...........

...........

...........

...........

...........

-----------

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

049339 ........... 30
049341 ........... 30
049344 ........ 30,32
049345 ........... 30
049346 ........... 30
049350 ........... 23
049355 ... ... 30
049357 ...l 30
049359 ........ 30,32
049360 ........... 30
049361 ........ 30,32
049362 ........... 30
049363 ........ 30,32
049364 ........... 30
049365 ........... 30
049366 ........ 30,32
049367 ........... 30
049368 ........... 30
049369 ........... 30
049370 ........... 30
049371 ........... 30
049372 ........ 22,23
049487 ........... 46
049448 ........... 46
049491 ........ 15,46
049492 ........ 15,46
050000
050163 ........... 19
051163 ........ 14,17
051173 ........... 19
051178 ..ottt 20
051180 ........... 20
051212 ........ 24,30
051218 ....vvvtt 20
051219 ........tt 46
051220 ........... 46
051221 ....ovett 46
051222 ... ...ooill 6
051267 ........... 20
051412 .. ......... 46
051413 ........... 46
051417 ... ........ 46
051418 ........... 46
051905 ............ 6
051908 ....6,8,9,11,44
051909 ........ 6,9,11
051948 ... 22,23,24,30
052039 ........... 48
052100 ........... 46
052122 ........... 46
052124 ........... 46
052125 ........ 36,46 -
052181 ........... 36
052340 ............ 6
052435 ... ........ 30
052437 ... 30
052473 ........... 28
052474 ........... 28
052475 ........... 28

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

............

-----------

............

............

...........

...........

-----------

...........

...........

...........

...........

...........

...........

...........

...........

...........

...........

............

...........




Part No.

Page No.

Part No. Page No.

Part No. Page No.

Part No.

055142 ........ 15,17 057611 ........... 50 059308 ........ 54,56 060518 ........... 12
055144 ........ 23,24 057763 ... ........ 59 059311 ........ 54,56 060530 ........... 38
055146 ........ 23,24 057718 ........ 55,57 059313 ........ 54,56 060534 ........... 12
055147 ......... 8,11 057779 ... .. 55,57 059318 ........ 54,56 060540 ........... 12
055150 ........ 23,24 057781 ........ 55,57 059319 ........... 54 060543 ........... 12
055151 ........ 23,24 057911 ...... 6,8,9,12 059321 ........ 56,57 060550 ........... 12
055152 ........ 23,24 058012 ........... 54 059323 ........ 54,56 060551 ........... 12
055153 ... ....el 36 058035 ........... 51 059329 ........... 54 060553 ........... 15
055196 ......... 8,11 058036 ........... 51 059454 ........... 38 060587 ........... 12
055287 ........... 20 058357 ........ 54,56 059455 .. ...t 38 060601 ........... 59
055289 ........ 14,19 058368 ........... 55 059482 ........... 49 060626 ........... 59
055404 ........... 10 058385 ........ 24,30 059489 ........ 25,26 060971 ........... 57
055420 .......... 6,9 058539 ........... 59 059496 ........ 35,36 060974 ........... 59
055433 ........ 14,17 058706 ........... 51 059532 ............ 9 060976 ........... 59
055516 ........ 34,36 058707 ........... 51 059534 ... ....... 9 060979 ........... 24
055538 ........... 38 058757 ........ 49,59 059536 ............ 9 061006 ........... 24
055540 ........... 38 058967 ........ 89,12 059548 ........... 20 061010 ........... 59
055682 ........... 44 058970 ........ 8,9,12 060000 061018 ........... 24
055700 ........... 36 058972 ............ 8 060073 ........... 58 061019 ........ 12,44
055708 ........... 43 058975 ........... 58 060076 ........... 58 061033 ........... 12
056061 ........... 59 058982 ........... 58 060150 ........... 32 061267 ........... 20
056252 ...... 6,8,9,11 058983 ........... 58 060153 ........ 24,32 061276 ........... 44
056272 ........... 19 058984 ........... 58 060154 ........... 32 061341 ........... 44
056273 ........... 19 058985 ........... 58 060164 ........... 32 061342 ........... 44
056274 ........... 20 059013 ........... 38 060167 ........... 32 061351 ........... 24
056280 ........ 24,30 059016 ........... 38 060170 ........... 32 061352 ........... 24
056281 ........... 30 059020 ........... 54 060171 ........... 32 061636 ........... 38
056282 ........ 30,32 059027 ........... 54 060172 ........... 32 061700 ........... 43
056283 ...... 23,2430 059029 ........... 54 060173 ........... 32 061716 ........... 59
056284 ........... 30 059040 ........... 54 060174 ........... 32 061788 ........... 59
056334 ........... 30 059041 ........... 54 060175 ........... 32 061818 ........... 20
056335 ........... 30 059042 ........... 54 060176 ........... 32 062428 ........... 12
056336 ........ 34,36 059043 ........... 54 060177 .. ......... 32 062430 ........... 12
056341 ........ 30,32 059044 ........... 54 060179 ........... 32 062432 ........... 12
056352 ........ 30,32 059046 ........... 54 060180 ........... 32 062433 ........... 12
056468 ........ 23,24 059047 ........... 54 060181 ........... 32 063108 ........... 43
056759 ........... 38 059050 ........ 54,59 060182 ........... 32 063646 ........... 56
056862 ........... 19 059051 ........... 54 060183 ........... 32 063854 ........... 36
056908 ........... 59 059052 ........ 54,56 060184 ........... 32 064001 ........ 22,38
056909 ........... 54 059053 ........ 54,56 060185 ........... 32 064007 ........... 36
057032 ........... 19 059059 ........ 55,57 060186 ........... 32 064017 ........ 24,36
057427 ... ... 52 059060 ...... 54,56,57 060187 ........... 32 064327 ... 22,24,36,38
057428 ... ....... 52 059061 ........... 55 060188 ........... 32 065388 ........... 38
057429 ........... 52 059064 ........ 55,57 060189 ........... 32 065519 ........... 12
057430 ........... 51 059065 ........... 55 060190 ........... 24 065559 ........... 12
057436 ........... 51 059066 ........... 55 060191 ........... 24 065561 ........... 24
057437 ... 51 059067 ........... 54 060192 ........... 32 065564 ........... 24
057438 ........... 51 059068 ........... 54 060194 ........... 32 065989 ........ 24,38
057440 ........... 51 059070 ........ 54,56 060205 ........... 17 065990 ........... 24
057570 ...t 12 059073 ........ 54,56 060254 ........... 17 066618 ........... 26
057571 ......... 8,12 059074 ........... 54 060269 ........... 53 067404 ........ 47,48
057587 ... 50 059075 ........ 54,59 060270 ........... 53 068898 ........... 17
057592 ........... 50 059084 ........ 54,56 060271 ........... 53 068930 ........... 46
057601 ........... 50 059085 ........ 54,56 060272 ........... 53 068931 ........... 46
057604 ........... 50 059087 ........ 54,56 060281 ........... 56 068932 ........... 46
057607 ........... 50 059161 ........... 19 060369 ........... 56 068933 ........... 46
057608 ........... 50 059162 ........... 19 060375 ........ 56,57 069057 ........... 46
057609 ........... 50 059212 ........... 54 060380 ........ 54,55 069255 ........ 55,57
057610 ........... 50 059299 ........ 55,57 060381 ........... 55 069257 ... ....... 55

63




Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No.
070000 570011 ......... 5,19
070516 ........... 24 570014 ...... 15,17,21
071289 ........... 44 570016 ........... 32
071708 ........... 20 580118 ........... 49
500000 600000
500057 ........ 12,17 601940 ........... 44
500058 ........ 12,17 601941 ........... 44
500160 ... 17,18,21,22 601942 ........... 44
500161 ... 17,18,21,22 601943 ........... 44
510097 ........... 43 601944 ........... 44
510100 ........... 43 601945 ........... 44
SI0113 ...veeeee 43 601946 ........... 44
510176 ........... 43 601947 ........... 44
510197 ...ooees 43 601948 ........... 44
510199 ........... 43 601950 ........... 44
510202 ........... 43 601951 ........... 44
510205 ........... 43 601954 ........... 44
510215 ...l 43 610955 ........... 44
510226 ........... 43 602940 ........... 44
510227 ...l 43 650363 ........... 15
510228 ... 43 650491 ........... 58
510229 ........... 43 660001 ........... 22
510245 ... . ... 43 660004 ... 25,26,28,32
510247 ...l 43 666000 ........... 43
510248 ........... 43 800000
510252 ........... 43 801314 ........... 59
510263 ........... 43 801426 ........... 59
520025 ...l 6 801875 ........... 46
520027 ..., 6 900000
520028 ... 6 900015 ........... 43
520046 ........ 25,26 900086 ........... 43
520047 ........ 25,26 900989 ......... 9,44
520054 ........ 6,9,12 901387 ........... 20
520065 ........ 15,17
520085 ........ 15,17
520093 ....... 9,12,38
520103 ........... 20
520119 ..., 6
520158 ........ 59,12
520199 ......... 9,12
520200 ......... 9,12
520201 ........ 69,12
540005 ........... 28
540006 .... 6,28,31,38
540014 ........ 28,30
540016 ........ 28,32
550002 ............ 6
550018 ............ 6
550022 ... 6
550041 ... 6
550051 ........ 6,9,12
550075 ...... 6,8,9,12
570002 ... 21,22,35,36
37,38,42,48,51
570003 ........ 14,17
570004 ... 21,22,23.42
570005 ....5,6,9,11,12
14,22,35,36
570009 ........... 50

64




TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

SIZE SAE GRADE #2 () SAE GRADE #5 € ) SAE GRADE #8
DRY LUB. DRY LUB. DRY LUB.
8 - 32 19 In.Lbs.| 14 In.Lbs.| 30 In.Lbs.{22 In.Lbs.|41 In.Lbs.|31 In.Lbs.
8-3 (20 » |15 v |31 » s v a8 v |32 ¢
10-24 |27 |21 » les v |z v |e0o v |45 n
10-32 | 31 » l2s v a9 v |3 v |es " |51 ,
1/4-20 | 66 " |50 " |9 Ftlbs|75 " |12 Ftlbs|9  FL Lbs.
14-28 |76 |s6 » |10 * |s v |14 v |10 -
516-18 | 11 Ftlbs 9 Ft.lbs.|[17  » |13 Fuibs|2s  » |18 =
516-24 (12 > |9 » 19 |14 v |s v |20 »
a/8-16 |20 |1 ° |30 |23 * |4 * |3 -
38-24 |23 » |17 v |3 » |25 » |so - |3 -
716-14 |32 |24 - |s0 » |3 v |70 v |[s5 =
716-20 |36 |27 - |s5 - |a __» lg v lep =
12-13 |5 |8  ~ |75~ |8 - [110 _~° |80 -
12-20 55 * |a v |eo » |es » |120 > |e0 -
o16-12 |70 [s5 - |10 * s |10 » [110 -
o16-18 |80  * |e0 » 120 - |eo » [170 » [130 -
58-11 | 100~ |75 150 [i10 ~ [220 7 [i70
58-18 |10 * |8  » |10 * [130 » |20 - |180 -
3/4-10 175 » |130 » |2e0 » |20 v |38 - |280 -
34-16 200 * [150 » |30 v [220 v |40 » |30
778-9 | 170 © [125  * [430  © 820 600 |60~
7/8-14 | 180 * |10 » a0 v |30 - |ee0 » |[s00 "
1-8 |250 |10 " |e40 - |a80 v |90 v |es0 *
1-12 270 » [210  » |70 |s30 » ‘thooo » |740 -

Multiply In. Lbs. by (8.890) or Ft. Lbs. by (1.383) for metric Nm

NOTE: These torque values are to be used for all GEHL hardware excluding: locknuts, self-tapping
screws, thread forming screws, and sheet metal screws. Unless otherwise noted, all torque values must meet
this specification.

Attaching Hardware Table

Size & Part Size & Part Size & Part Size & Part
Description | Number | Description | Number Description | Number Description | Number
1/4HN 653005 5/16PW 654004 1/2HN 653018 5/8HLN 650807
1/4HLN 071700 3/8HN 653010 1/2HJN 653044 5/8LW 654032
1/4LW 654022 3/8HIN 653038 1/2HLN 650806 5/8PW 654012
5/16HN 653007 3/8HLN 650805 1/2LW 654030 3/4HN 653026
5/16HIJN 653034 3/8LW 654026 1/2PW 654009 3/4HIN 650857
5/16HLN 650804 3/8PW 654006 5/8HN 653021 3/4PW 654014
5/16WN 653094 7/16PW 654046 5/8HJN 653047 3/4LW 654034
5/16LW 654024




GCEHL:

FARM EQUIPMENT

GEHL COVMIPANY WEST BEND, WISCONSIN 53085 U.S. A.

902868/2.5M1P881 Printedin U.S.A.



